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2.2.6.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel
S

Ch Freq 1.7325 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.73250808 GHz

Start Freq
1.71756666 GHz

#Atten 36 dB L 4l
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CF Step
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Freq Offset
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#BH 628 kHz
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17.8271 MH x dB
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2.2.6.3 Channel =T

2.2.6.3.1 16QAM/1RB # 0

% Agilent R T

Ch Freq
Decupied Bandwidth

1.745 GHz Trig Fres

= I, . .
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#BH 628 kHz

Occ EH Z Pwr
¥ dB

Occupied Bandwidth
950.3123 kHz

Transmit Freq Error
¥ dB Bandwicdth
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Freq/Channel

Center Freq
1.74566666 GHz

Start Freq
1.73666666 GHz

Stop Freq
1.76080008 GHz

CF Step
300000880 MHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

On Off
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2.2.6.3.2 16QAM /1RB # max

# Agilent R T |Freg/Channel
e

Ch Freq 1.745 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.74500808 GHz

Start Freq
1.73666666 GHz

? Stop Freq
?’b 1.76000800 GHz
> "-..,l <

fl ! C F S te p
. | A 3.00000000 MHz
' i Auto Man

i
y X
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Freq Offset
060660668 Hz

VB 620 kHz Sweep 1 s

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

936.5196 kH x dB

Transmit Freq Error
® dB Bandwidth
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2.2.6.3.3 16QAM /non-1RB #mid/2

# Agilent R T |Freg/Channel
e

Ch Freq 1.745 GHz Trig Free
Ncecupied Bandwidth

Center Freq
1.74500808 GHz

Start Freq
1.73666666 GHz

#Atten 36 dB
Stop Freq
Q_W?h 1.76666666 GHz

CF Step
" 3.00RaBERA MHz

Freq Offset
060660668 Hz

#+VBH 620 kHz

. : - — Signal Track
Occupied Bandwidth Occ BH % Pur A o 0ff

9.0563 MH x dB

Transmit Freq Error 4.
% dB Bandwidth
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2.2.6.3.4 16QAM /full RBs

4 Agilent R T

e
Ch Freq 1.745 GHz Trig Free
Ncecupied Bandwidth

lr
- I1,.1"'

|
i
rl.. LTS
[ WY L

#+VBH 620 kHz

| Auto

Occ BEH % Pwr
¥ dB

Occupied Bandwidth
17.8307 MHz

Transmit Freq Error
® dB Bandwidth

Freg/Channel

Center Freq
1.74500808 GHz

Start Freq
1.73666666 GHz

Stop Freq
1.76666666 GHz

CF Step
300000008 MHz
tMan

Freq Offset
060660668 Hz

Signal Track

On 0ff

File Operation Status. C:PICTURE.GIF file saved
END

Confidential Information of Huawei.
No Distribution without Written Permission

Report No:
SYBH(Z-RF)004092012-2002

Pagel53, Total153



‘ 4  FCC Test Report of B890-66 P
” S——"
'l} “  FCC ID:QISB890 jlac-MrA
Huawel  IC: 6369A-B890 TN resmme

Appendix D

Band Edges Compliance
According to FCC Part 2.1051 & 27.53(h) & RSS-139

Report No: Confidential Information of Huawei. Pagel, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ ' FCC Test Report of B890-66 e
ag FCC ID:QISB890 S é ;

- Jac-MrRA
Huawe  IC: 6369A-B890 N tesmwe

TABLE OF CONTENTS

TABLE OF CONTENTS ...ccottiiititttteteeteemeeeemeeeemeeeeeeseeeeeemeesesesessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnss 2

1 FORWCDMA BAND 4

1.1 TESTIMIODESTIMIL ..ottt ette e ettt e et e e et e e eeate e e e sbaeeeeasteeesesseesssabeeesestesesanseesssbeeeseanteeesannensesanseessanseeesnnes
1.1.1 Channel =B
1.1.2 Channel =T

2 FORLTE BAND 4.....ccueiteeuieiteenereeeeerenesierenssseresssssrensssssessssssssssssssssssssssssssssnssssssnssssssnsssssanssssssnssssssnsssssanssessansssssanssenes 7

2.1 TEST IMIODESTIMIA ... et e ettt e e e ettt e et e e e e eat e eeeeee s e aaaa e aeeeesesasbaaaeeeesessasaasseeesssssasannsesesssstannneseessssssnnnaeeessessnnnns 7

2.1.1 Channel BANAWIdth = 1.4 MHZ........cccoooeeeeieeeiiieeeieeeeeee e 7

2111 [0l Lo T =Y S - TR 7
2.1.1.1.1 QPSK/1IRB#0 ....ceeuveeennen

2.1.1.1.2 QPSK/1RB # max.............
2.1.1.1.3 QPSK/non-1RB #mid/2 ...
2.1.1.1.4 QPSK/full RBs
2.1.1.2 (00T 0T o 1Y o PSR UURRPPRTN
2.1.1.2.1 QPSK/1RB#0
b B A 0 11 (A 1 I 4 = RS
2.1.1.2.3  QPSK/NON-LRB HMIA/2 weeeioeeeeeeeeiee ettt ettt e et e s e tee e eeaaee e sttt e sstaeeesasaeesaaseesssaesessssessasseeessseeesssseesassaesssaeessrseens
b A S 0 1 o1 (A 1|22 3ROSR
2.1.2 CRANNEI BANAWIATN = 3 IMHZ..cvvveeeoeeeeeie ettt ettt ettt e e et ettt e e e e ee st e s e e seesssasssbasseessssaassees
2.1.2.1 Channel=B......cceoeeviierecnnnnn,
2.1.2.1.1 QPSK/1IRB#0 .....c.ceu.ne.
2.1.2.1.2 QPSK/1RB # max
2.1.2.1.3 QPSK/non-1RB #mid/2
b N S 0 1 1] (A V1| 2= R
2.1.2.2 Channel=T
b A R 0 1 1] (A 1 22 I - IR
2.1.2.2.2 QPSK/1RB # max
2.1.2.2.3  QPSK/NON-TRB HMIA/2 w.cereiieeieetieeee ettt ettt ettt e e et s et e e et e e bt e eaaseteeeateebessaseesaesanbeessesertsesnseesessrseesseesreesnes
b A S 0 11 (V1| 2= RS
2.1.3 Channel Bandwidth =5 MH:z..
2.1.3.1 Channel=B.....cccoceveeerrreennnn.
2.1.3.1.1 QPSK/IRB#0 ....ccceu..e.
D e T B 0 1 A= - 3 4 = SRRSO
2.1.3.1.3  QPSK/NON-LRB HMIA/2 «.eeieeeieeteie ettt ettt e ettt e e ettt e e st e e e e ata e e seateessabeeesabeeseaseeessabeeeesnbesesanaesesneeeesnbeeesanreeeas
2.1.3.1.4 QPSK/full RBs.........ccu......
2.1.3.2 Channel=T...ccoovvvveviieeenenn,
2.1.3.2.1 QPSK/IRB#0 ....ccoceu..e.
2.1.3.2.2 QPSK/1RB # max
2.1.3.2.3  QPSK/NON-LRB HMIA/2 ..ottt ettt e et e ettt e e st e e sabe e e s ateeesaeeeseabeesesseeessabeeeesnbeeesaseesssbeeeesnbeeesanreeeas
2.1.3.2.4 QPSK/full RBS.....cc0cevveeureennenn.
2.1.4 Channel Bandwidth = 10 MHz....
2.1.4.1 Channel=B....cccocveevcieeiiiieeeee,
s T 0 O R 0 1= A 1= F - 2 TSRO
b 0 1oL (A N 22 - 4 = RS RR
2.1.4.1.3 QPSK/non-1RB #mid/2 ...
2.1.4.1.4 QPSK/full RBs........cu....
2.1.4.2 Channel=T...ccccvveveiviieeneen.
B S R 1= A 1= F 210 TR
2.1.4.2.2  QPSK/LRB H M@X..uttiiiiteiiiittieeeittieeeitteeseteeesetteeesbesesasteesassesessaseeesassaessasesessseesssnbesseasssessbeeeesnseessseesesanbeeesbenessseeeas
2.1.4.2.3  QPSK/NON-LRB HMIA/2 ..ottt ettt e et e et e e ettt e e sttt e e e ate e s seaaeeesbeeeesabeeseseeeesbeeeesnbeesesaesesanbeessnbaeessnrneeas

Report No: Confidential Information of Huawei. Page2, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ §  FCC Test Report of B890-66 U,
§@ FCC ID:QISB890 %@

HUAWE  IC: 6369A-B890 Y e

2.0.4.2.4  QPSK/FUII RBS...eeieeee ettt ettt ettt ettt ettt e ettt e e s ta e e s e ateesesaaeeeseaaeeesasaesessaseesnseeesnsaesessseesaseeeesnsaes e ssaeesanbeeesraeeesnrneeas 38
2.1.5 ChANNEI BANAWIATN = 15 MHZ..oooooooeeeeeee ettt ettt e e e e ee st a e e e e es st eeaeseeessasssbasssesssssassees 39
2.1.5.1 (0T T LY o - SO RSP

B T Wt R 0 1 o1 (1 22 I - 2 ISR
2.1.5.1.2 QPSK/1RB # max.............
2.1.5.1.3 QPSK/non-1RB #mid/2 ...
2.1.5.1.4 QPSK/full RBs.....cccuvveeune. .
2.1.5.2 (00 F=Y T T=1 S LSOO RSO SPR
2.1.5.2.0  QPSK/LIRB H 0 ceeeeeeieeieeie ittt ettt e ettt e e ettt e e ettt e e saaeessaaeesessaaessasaeessabaesessasessnseeesnsaeeeaseseesneeeesbaeeessaeeesenbeeesraeeesrneeas
2.1.5.2.2  QPSK/LRB H M@X..uttiiiitiieiitieeeieeeesetteeseetteesesatessesetesaaeesassstessasssesasaesessasessasssesssaessssssesseseseessaeessssssesasseeesaraeesssseens
2.1.5.2.3  QPSK/NON-LRB HMIA/2 ..ottt ettt ettt ettt e e eat e e e sttt e s saaeeesaaeeesesseeesasaesesssseesseeeessaeessssesesnbeessnraeessrseeas
2.1.5.2.4  QPSK/FUII RBS...eiiitvie it ettt ettt e et eeta e e et e e et e e eeate e e eabaeeeeabaeeeaateeesabesesnbaseeasteeesbeeseenbesesantesesenbeeesbaeeeentaeeas
2.1.6 ChANNEI BANAWIATN = 20 MHZ....ccccooveeeeeeeeeeeeeeieee ettt ettt e e e e e ettt e e e e e es st eeaeseessssssssbesseesssssassees 47
2.1.6.1 [0l T oL =Y S - TR
B T R 0 1 o1 (1 2 {2 I - 2 ISR
2.1.6.1.2 QPSK/1RB # max.............
2.1.6.1.3 QPSK/non-1RB #mid/2 ...
2.1.6.1.4 QPSK/full RBs.....cccuveeune. .
2.1.6.2 [l Lo T =1 S SRR
2.1.6.2.1  QPSK/LIRB H 0 .oeeeeereeeieeieieteeeeeeee e ettt s ettt e esaaeeesesatesasaesesssaessasseessssaesesssseesasssessssesesssseesasssesssaeeesssssessnseeesarseeesraeens
2.1.6.2.2  QPSK/LRB H M@X..uttiiiiitiiiiiiiieeittieeeitteeesteeessttteesbeeesstessessstessaseesessaaeseastssssassesesbesssasseeesesseeesbesesassesesssbeeesnresesaseeeas
2.1.6.2.3  QPSK/NON-LRB HMIA/2 1.eiioueeiietiie ettt ettt ett e et eeat e s ettt e e satae e s eateessabeseeabaeeeasseeesbaesesnsasesasaesesbbeeesnbaeesaaneeas
R T A S 0 11 (V1| 2= RS
2.2 TEST IMIODESTIMS..cceetueieteieitieutteaetsrsueseserersrasassaesesesesararasesesesesssesssssssssssesesssssssssasssasssesesssasesesssssssssssssssasnsnsssssasssnsesnrnne
2.2.1 Channel BAnNAWIAth = 1.4 MHZ........ccooooeeeeeeieiieeeeeeeeeeeeeeeeeee 55
2.2.11 [0l Lo T =Y S - TR 55
2.2.1.1.1 16QAM/1RB #0........ .55
2.2.1.1.2 16QAM/1RB #max................. ..56
2.2.1.1.3 16QAM / non-1RB #mid/2..... .57
2.2.1.1.4  16QAM [FUI RBS .eeveeiieeie ettt eeeee ettt e ettt e ettt e e s teeeseaaesesasaeesasaeessssaesesasseesasseessasaeeesssseesasseessnsaeessssseessnseeesssseeesrseens 58
2.2.1.2 [l Lo T =1 S R 59
by Oy A R (10 Y NV A L= -0 TSR 59
b B A R L1 0 )\ I A L= -1 T D RS 60
2.2.1.2.3 16QAM / non-1RB #mid/2..... .61
2.2.1.2.4  TBQAM JFUILRBS ..ceveietieetee ettt ettt ettt et e et e ettt e eat s e eteseateeeaeeeabeesaesesteeeassesessaseesaeeenseessesertsesnseesessreeesreesnreesnes 62
2.2.2 ChaNNel BANAWIATN = 3 MHZ.....cccoooeeeeeeeeeeeeeeeeeeee e, 63
2.2.2.1 Channel=B......ccu...... ..63
2.2.2.1.1 16QAM/1RB #0........ .63
2.2.2.1.2  1EQAM/IRB HM@X..utiiitiiitieiieieeteeeiteeeteeeeteeetteesteeeaaeeeteeestseasesetsessssaseesaeserseesassesessaseessesanseessesertsesnseensessrseesreesreesnes 64
2.2.2.1.3  16QAM / NON-LTRB HMIA/2...c.eeieceieeeei ettt ettt ettt e e et e et e et e et eeae s e teeeateeebessaeeesaesenbeesaesetsesateensesssseesreesnreeanes 65
2.2.2.1.4  16QAM [FUI RBS ..ttt ettt ettt e ettt e e ettt e e et e e eaae e e sabteessataessaseeeesabeeeesmbeeseseeeesabeeeesnbasesnaeeesnbeeesabeeesanreeeas 66
2.2.2.2 (03 F=Y T 11 67
2.2.2.2.1 16QAM /1RB #0........... .67
2.2.2.2.2 16QAM /1RB #maX................ ..68
2.2.2.2.3 16QAM / non-1RB #mid/2..... ..69
by A S 1107 NV 4 (1= LRSS 70
2.2.3 ChanNNel BANAWIAEN = 5 MHZ......cccoooeeeeeeeeeeeeeeee et 71
2.2.3.1 Channel=B....ccccoveeeeeieecnrnnennn.
2.2.3.1.1 16QAM/1RB #0 .
2.2.3.1.2  1EQAM/IRB HM@X..utiiitiiitieittiectie et eeteeeiteeetteesteeeaaseeteeeseeaaseseteesaseabeesaeserseseassensessaseesaesanseesaesertsesnseensessreeesteeeteeanes 72
2.2.3.1.3  16QAM / NON-LRB HMIA/2eeeiiieeieeeteie ettt ettt e ettt e e ettt e e et e e s s ettt e e s bt e e e sabeeesasaeee s baeeesbaessenaesesenbeeesnbeeessnreeeas 73
2.2.3.1.4  16QAM [FUI RBS ..evviiiieteie et ettt e ettt e ettt e ettt e e st e s e ateesebeeessbeeeeesbeesesaeeesaneeeesmbeeseseeeesabeeeesnbeesssaesesanbeeesabenesanrneeas 74
2.2.3.2 (03 F=Y Y T=1 S 75
2.2.3.2.1 16QAM /1RB #0........... .75
2.2.3.2.2 16QAM /1RB #max...... .76
2.2.3.2.3 16QAM / non-1RB #mid/2..... 77
2.2.3.2.4  16QAM [FUI RBS ..evvieiieteie ettt ettt e ettt e ettt e e ettt e s e st e s ebeeessbaeeeesbeesssaeessaneeeesmbeeseseeeesabeeeesnbeessseesesnbeeesrenesanrneeas 78
2.2.4 ChanNel BANAWIATN = 10 MHZ........cc.eeeveeeeeeeeeeeeceeeeee e eeeetteeee e eeettaveae e e e ee st eeaeeeessssaseaessessssssseasseensssssssens 79
Report No: Confidential Information of Huawei. Page3, Total102

SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ 4  FCC Test Report of B890-66 S,
§@ FCC ID:QISB890 e

HUAWE  IC: 6369A-B890 Y emw

2.2.4.1 (@1 g =Y Y=Y - SRR SR
2.2.4.1.1  16QAMY/LIRB HO.....uviiiiieiiieitieeeitiee ettt eete e e ettt e e et eeete e e esaaeeeeabaeeeebaeeeaateeeeea b e e eabaeeeaateeeeabbeeeebaeeeaateeeeeabeeeebaeeeataees
2.2.4.1.2 16QAM/1RB #max.............
2.2.4.1.3 16QAM / non-1RB #mid/2
2.2.4.1.4 16QAM /full RBs......cccuveene.. .
2.2.4.2 (00T 0T o 1Y ST SPRPPPRN
2.2.4.2.1  16QAM JIRB HO....oveiiiueieieiteieeittee ettt e eetee e ettt e e et e eeateeeesaaeeeeabaesesabaeeeaaaeeeseabeeeeba e e eaateeeeebaeeeebaeeeaabaeeeeabeeeebaeeeetaees
2.2.4.2.2  16QAM JIRB HMAX ..ueecurieireeireeitreeireeieeeiseesseesteesseesseessseesseseseesssessesssssesseesssesasesssssesssssasesssssesssesssesssesssseesessssessses
2.2.4.2.3 16QAM / non-1RB #mid/2
2.2.8.2.8  16QAM [FUI RBS ..uvviiiieeeie ettt ettt e ettt e ettt e e et e s e ateesesaaeeeseaaeeseataesessasessnseessasaeeesssseesnseeesnsaesensesesanbeeesraeeesnraeens
2.2.5 ChANNEI BANAWIATN = 15 MHZ..oooooooeeeeeie ettt ettt e e e e ee st e e e e e essttssseaessesssssssrasssesssssassees 87
2.25.1 (00T 0T 1Y SRR UPPPPPN 87
2.2.5.1.1 16QAM/1RB #O0........
2.2.5.1.2 16QAM/1RB #max...
B O T (Vo Y e N0 10 11T 1 2 RO RRRRT 89
2.2.5.1.4  16QAM [TUI RBS ..uvviiiiieiiieiteieeittee ettt e eete e e ettt e e et eeeate e e ebae e e seaaesesabaeeeasaeeesbbesesabaseeasbeeesbaesesnbesesasaesesssbeeesraeesarneeas 90
2.2.5.2 (00T 0T o 1Y TP UPRPPPRN 91
b T A R 10 ) NV A L= - o TSR 91
2.2.5.2.2  16QAM JIRB HMAX .eeiiueieiitieeeireeeiiteeseesteessatesseatesasstessssstessassesssssesssssessasssesssssesssssessassesssssessssssessssesssseesssssees 92
2.2.5.2.3  16QAM / NON-LRB HMIT/ 2 eeeeeeeeeeeeee ettt ettt e ettt e e et e e st essaaeeesaaeeesaaseesssaesesssaeesesateessaseessssseessssaessarseessrseens 93
b T A S 1107 NV (5= TR 94
2.2.6 ChANNEI BANAWIAEN = 20 MHZ ...ttt ettt sttt ettt e e e e ee st ee e s e seesssasssbasseessssaassees 95
2.2.6.1 Channel=B......cceoeeviierecnnnnn,
2.2.6.1.1 16QAM/1RB #0.....
2.2.6.1.2 16QAM/1RB #max.............
2.2.6.1.3 16QAM / non-1RB #mid/2
by A N S (10 7 NV (5= TR
2.2.6.2 (013 T =T LU UU PR
2.2.6.2.1  16QAM JIRB HO....oveeieeeieeeeeeeeeeee e ettt e ettt e e e ate e s ettt e saaeesesasaeesasaeesssaeeesaaaeesaaseeeabaeeeaabseesarateesbaeeeaabteesabteesarreeeeraeens
2.2.6.2.2 16QAM /1RB #max............
2.2.6.2.3 16QAM / non-1RB #mid/2
2.2.6.2.4  16QAM [TUI RBS vttt ettt ettt e ettt e ettt e e ettt e e e st s eeate e e seateeesabeesessaeeesabbeesenbesesastesesnbeeesaseeesantaeessnbesesnsteesarees

Report No: Confidential Information of Huawei. Page4, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



su FCC Test Report of B890-66
i FCC ID:QISB890

Huawel  IC: 6369A-B890

LA TESTING

1 For WCDMA Band 4
1.1 Test Mode=TM1

1.1.1 Channel =B

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -24.44 dBnm

Ref 35 dBm Att 50 dB SWT 2.5 ms 1.709955000 GHz

Offdet 1342 dB

—30

[’ W

—-10
D1 -13 Bm [

LS i s .AW f

—-40

—-50

—-60

Start 1.709 GHz 200 kHz/ Stop 1.711 GHz
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1.1.2 Channel=T

@ * RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -24.65 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 1.755040000 GHz

Offdget 1312 dB

—30

[=)
b
2
*
U
N
o

—-10
D1 -13 Bm ‘w

\MMWW

—-30

F-40

—-50

—-60

Start 1.754 GHz 200 kHz/ Stop 1.756 GHz
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2 For LTE Band 4

2.1 Test Mode=TM4

2.1.1 Channel Bandwidth = 1.4 MHz
2.1.1.1 Channel=B

2.1.1.1.1 QPSK/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.71666666 GHz

#Atten 36 dB

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

L) I,

A Ty 'l ' i] § ‘Il'-
I o M.H“u“ ﬁ.-r-‘.'r"'
L '.-..r.--.,f,-..ng;.m,h--.*"il-*..w IR L

Signal Track
On Off

o5 BH 13 kHz $UBH 43 kHz

Copyright 2000-2008 Agilent Technologies

Report No: Confidential Information of Huawei. Page7, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.2 QPSK/1RB # max

# Agilent R T |Freg/Channel
Mkrl 1.709 498 GHz
#Atten 36 dB -47.15 dBm

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

1
? ey
S Y SV I P L PR
> “_,.h."\_.',p.,\...hp i ke L g L T T
ST i

Signal Track
On 0ff

; #Il_llE:H -':13 |',H: #IE' Weep l
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page8, Total102
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel

10 A0E

#Atten 36

L
i

1

¥
&
r
A ..c-""I'-""n-.-.,-.-.\ﬁm'l..-.-'-""'.' et
A

~ ﬁ_“.._,..l'nj.*,ﬂ_ ,.‘,-,-.-.u_.--.a."'n_r"!

P T

: #BH 43 kHz
File Operation Status. C:PICTURE.GIF file

I8 Center Freq

1.71060008 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Report No: Confidential Information of Huawei.
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

bt A Freq Offset
080000000 Hz

lagds "

Signal Track
On 0ff

: #BH 43 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel0, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2 Channel=T

2.1.1.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

e 36 R M Center Freq
#Atten 36 dB 1.75508088 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
L 0.66666666 Hz

I_1-
"
,.f":l':th Ao, .*..-'l.u.l-"-*H-1”"‘*"""'L"""'"WJ""""'-"W'L i
e

Signal Track
On Off

tes BH 13 kHz #\BH 43 kHz #oweep 1 5 (681 pts)
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagell, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

‘ Freq Offset
L B.AABRERAE Hz

) I
um,'. el g™ LT "'~"-.¢.-‘J4,l|_l "
."I'I..-'h.l.,\ He, i
i

Signal Track
On 0ff

sRes BH 13 kHz WUBH 43 Kz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel?2, Total102
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

e,
! 'J'r--.q-h-ﬁ;ﬂull._.l.ﬁl,_,.l.-'--

Signal Track
On 0ff

sRes BH 13 kHz WUBH 43 Kz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel3, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

* i I-.-*"‘-*-ﬂ"r""-.f.h VT R P Freq OffEEt
et W ) ;0000000 |z

h
Py

Signal Track
On 0ff

Report No: Confidential Information of Huawei. Pagel4, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2 Channel Bandwidth = 3 MHz
2.1.2.1 Channel=B

2.1.2.1.1 QPSK/1IRB #0

v
—

4 Agilent Freg/Channel
Center Freq

#Atten 36 dB 171000698 CHx

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

S Freq Offset
S 00000000 Hz

N p—
ki TN | e fadr e Y —

Signal Track
On Off

Report No: Confidential Information of Huawei. Pagel5, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\BH 91 kHz #iweep 1
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Pagel6, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel7?, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

r-l"""-.—.-'—J-\"*"'""|'-'—|.1,*-r'-"PI‘"'|-"'I-"l'"I-'-.-.-"|-_-Pf""--|l,.-.—‘\l"f|l|-|-

/ Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Pagel8, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



&\‘m FCC Test Report of B890-66

FCC ID:QISB890
Huawel  IC: 6369A-B890

2.1.2.2 Channel=T

2.1.2.2.1 QPSK/1IRB #0

=5 Agilent

R T |Freq/Channel

#Atten 36 dB 47 j  CenterFreq

N A
. VIR AL g g

&5

Report No:
SYBH(Z-RF)004092012-2002

175508888 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

i ey N S Si gna | Track
On Oft

#/BH 91 kHz

#Sweep 1 3

File Operation Status. C:PICTURE.GIF file saved

Confidential Information of Huawei. Pagel9, Total102
No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.2 QPSK/1RB # max

4 Agilent R T [Frea/Channe
Mkrl 1.755 @98@ 5

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

=, Iy
fuludal N PR S R (L e

Signal Track
On 0ff

] . #JBH 91 KkHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page20, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

] . #JBH 91 KkHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page21, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2.4 QPSK/full RBs

4 Agilent

#Atten 36

Report No:
SYBH(Z-RF)004092012-2002

] . #JBH 91 KkHz
File Operation Status. C:PICTURE.GIF file

Confidential Information of Huawei.
No Distribution without Written Permission

R T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

v.w._.,___._ ot
R S TP NP NPT YT

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page22, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3 Channel Bandwidth =5 MHz
2.1.3.1 Channel=B
2.1.3.1.1 QPSK/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.71666666 GHz

#Atten 36 dB

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

: . #\/EW 158 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page23, Total102
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

X m.,h_._*,...u,...ﬁ"" paa e Signal Track
i On Off

| PR ST  JT AR MU L e s

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page24, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
w|  200.000000 kHz
il Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page25, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

R e Lt

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page26, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2 Channel=T

2.1.3.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

Orrem 36 AR . M Center Freq
Hitten 36 dF oL 175506006 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track

B R T AP R N | [] [:] 1: 1:

:r 1,755 @808 GHz
es BW 51 kHz #BH 156 kH=z 5 (BB1 pts)
File Operation Status. C:PICTURE.GIF file saved

&5
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page28, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

""'l.lu " l
R N SN N RS Freq Offset
0.B00000606 Hz

Signal Track
On 0ff

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page29, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

(e SRR RSN N | Fre q Offset
G.EE0EAREE Hz

Signal Track
On 0ff

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page30, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4 Channel Bandwidth = 10 MHz
2.1.4.1 Channel=B

2.1.4.1.1 QPSK/1IRB #0

# Agilent R T |Freg/Channel

ren 36 R MRERPVRsgdY  Ccnter Freq
#Atten 36 dB AE 171000698 CHx

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

L . Al kHz
peration Status. C:PIC IF file saved

Report No: Confidential Information of Huawei. Page31, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.2 QPSK/1RB # max

4 Agilent

#Atten 36

sRes BH 106 kHz #VBH 300 kHz
File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page32, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.3 QPSK/non-1RB #mid/2

4 Agilent

#Atten 36

#Res BH 108 kHz #VBH 300 kHz
File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page33, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.71060008 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

NPT R LT e

Signal Track
On 0ff

sRes BH 106 kHz #VBH 300 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page34, Total102
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2 Channel=T

2.1.4.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB : 1.75508088 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

% Signal Track
On Off

25 O

Report No: Confidential Information of Huawei. Page35, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.2 QPSK/1RB # max

4 Agilent

36

# .-EE: I o #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page36, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.3 QPSK/non-1RB #mid/2

4 Agilent

#Atten 36

# .-EE:l-
File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

#VEH 386 kH=z

Confidential Information of Huawei.

R T |Freg/Channel

—_-47'4 :jE;m.... Center Freq

1.75560000 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page37, Total102

No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2.4 QPSK/full RBs

4 Agilent R T [Frea/Channe
Mkrl 1.755 @98@ 5

Center Freq

#Htten b 1.75560000 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

S [ req Offset
B.aeanaeae Hz

Signal Track
On 0ff
; '-E%: i B #YBH 300 kHz
File Operation Status. C:PICTURE.GIF file
Report No: Confidential Information of Huawei. Page38, Total102

SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5 Channel Bandwidth = 15 MHz
2.1.5.1 Channel=B
2.1.5.1.1 QPSK/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.71666666 GHz

#Atten 36 dB

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

: - #YBH 436 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page39, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.1.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
§|  200.A0AAAA kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#EW 420 kHz #oweep 1
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page40, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.1.3 QPSK/non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

_,‘,h.,,,_,.,,_._,..,_._.*.*.d__q‘__.,L*,_.._._.._._._,._,_.._._._.4..:.?L.*__.q_._.,.....,..,.,,_‘.__1...,.d-.—u—.-.w.-.-.-_—.ﬂ._.._ Freq Offset
G.EE0EAREE Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page4l, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.1.4 QPSK/full RBs
# Agilent R T |Freg/Channel
TS

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

— ,._._..*-.-.-.._._-.-._‘_._.-.-.-..,_._._._,_.____ e | F r E q 0 f f 5 e t

FI [ WD e P

- 0.80000000 Hz

Signal Track
On 0ff

#EW 420 kHz #oweep 1
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page42, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2 Channel=T

2.1.5.2.1 QPSK/1IRB #0
% Agilent R T |Freq/Channel

e 36 R M Center Freq
#Atten 36 dB 1.75508088 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

WRes BH 150 kHz WUBH 430 KHz s (601 pts)
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page43, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2.2 QPSK/1RB # max
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

“L Freq Offset

o ara i P AT,
A

100080008 Hz
Signal Track
On Off

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page44, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2.3 QPSK/non-1RB #mid/2

# Agilent R T |Freg/Channel

” |'=:; -1 l_:"EE o
| Center Freq
1.75500000 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page45, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2.4 QPSK/full RBs
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page46, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6 Channel Bandwidth = 20 MHz
2.1.6.1 Channel=B
2.1.6.1.1 QPSK/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.71666666 GHz

#Atten 36 dB

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

[‘_-j11 L TS P B e | Freq Offset
53 FCr— B.AARRERAG Hz

Signal Track
On Off

WRes BH 200 kHz #UBH 620 kHz
File Operation Status. C:PICTURE.GIF file
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SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.1.2 QPSK/1RB # max

4 Agilent

#Atten 36

R T

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page48, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.1.3 QPSK/non-1RB #mid/2

4 Agilent

#Atten 36

R T

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page49, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.1.4 QPSK/full RBs

4 Agilent

#Atten 36

R

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2 Channel=T

2.1.6.2.1 QPSK/1IRB #0

% Agilent R T |Freq/Channel
Mkrl 1.755 556 GHz

Orten 26 AR . Center Freq

#Atten 36 dB 1.75508088 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

&5

File Operation Status. C:PIC

Report No: Confidential Information of Huawei. Page51, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.2 QPSK/1RB # max

4 Agilent

#Atten 36

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page52, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.3 QPSK/non-1RB #mid/2

4 Agilent

#Atten 36

R

Mkrl 1.755

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page53, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2.4 QPSK/full RBs

4 Agilent

#Atten 36

R
Mkrl 1.755 816 G

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page54, Total102



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2 Test Mode=TM5
2.2.1 Channel Bandwidth = 1.4 MHz
2.2.1.1 Channel=B

2.2.1.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

e D Roul  Center Freq
Hitten 36 db LN | 71000000 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

iH 13 kHz #\BH 43 kHz #5weep 1 5 Its.
File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

; #Il_llE:H -':13 |',H: #IE' Weep l
File Operation Status. C:PICTURE.GIF file saved
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SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

G Freq Offset
P 0.oeepeeaa Hz

"
ety
e et

Signal Track
On 0ff

: #BH 43 kHz
File Operation Status. C:PICTURE.GIF file
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SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

. - "
i el L, Pty S T e

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #BH 43 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page58, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2 Channel=T

2.2.1.2.1 16QAM /1RB #0
# Agilent R T |Freq/Channel

e 26 R 17 M Center Freq
#Atten 36 dB i 1.75568008 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1
L
l""" A [ I oy Tt by
Pl e A L P """'""""‘"“"“i"‘-""'~"lm'r-+-

Signal Track
On Off

es BH 13 kiz #UBH 43 Kz #Sweep 1 5 (601 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

i,
bl v
I""”""‘.‘}‘-“""" N #_.,-Fl' L ™ *'ﬁ'l'f..

Signal Track
On 0ff

sRes BH 13 kHz WUBH 43 Kz
File Operation Status. C:PICTURE.GIF file saved

#Speep 1
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

.,
'-\,IH..M_..-.-..-L J‘-'lp‘-ﬁl.- . .I"'h"hs‘_..
o
i
""‘"“'*""II'"“JJ..,)-.-.*._. bt

Signal Track
On 0ff

sRes BH 13 kHz WUBH 43 Kz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.75560000 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset

“-
erty,  p
e

S T 0.80000000 Hz

Signal Track
On 0ff

Report No: Confidential Information of Huawei. Page62, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2 Channel Bandwidth = 3 MHz
2.2.2.1 Channel=B
2.2.2.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.71666666 GHz

#Atten 36 dB

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res Bh . #WBH 91 KHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page63, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\BH 91 kHz #iweep 1
File Operation Status. C:PICTURE.GIF file saved

Report No: Confidential Information of Huawei. Page64, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200000000 kHz
Auto Man
1 A
g T Freq Offset
— 0.0ERPRRAE Hz

i
7

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file
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SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#\/EBH 91 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page66, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2 Channel=T

2.2.2.2.1 16QAM /1IRB #0
# Agilent R T |Freq/Channel

e 3 16 M Center Freq
pritten - 175506006 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

r
Id
T o,
PR Fa e e . *
. eyt Bl SRR T T I |¢
e
e,
il ST PRI
Ty

T L PSR N T T

Signal Track
On Off

&5

kHz WBH 91 kHz 501 pts)
File Operation Status. C:PICTURE.GIF file saved

#Sweep 1 3
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

] . #JBH 91 KkHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page68, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.3 16QAM / non-1RB #mid/2

# Agilent R T |Freg/Channel

Mkrl 1.755
r Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

] . #JBH 91 KkHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page69, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

] . #JBH 91 KkHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page70, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3 Channel Bandwidth =5 MHz
2.2.3.1 Channel=B
2.2.3.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.71666666 GHz

#Atten 36 dB

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

" Freq Offset
SN 0.00000000 Hz

Signal Track
On Off

: . #\/EW 158 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page71, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.2 16QAM/1RB #max

4 Agilent R T

#Atten 36

s
.|"T‘

-
N
“ N N . Lt e
[ BV PRPRIIEY UL VR sl i

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file saved

Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track

| on 0ff

Report No: Confidential Information of Huawei.

SYBH(Z-RF)004092012-2002 No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
| 200.000000 kHz
| Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page73, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

: #\VEW 156 kH=z
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page74, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2 Channel=T

2.2.3.2.1 16QAM /1RB #0
% Agilent R T |Freq/Channel

e 36 R M Center Freq
#Atten 36 dB 1.75508088 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

S Signal Track

et A Y EDVRUNFPP PPV SN PPL AP [] f I:] .I: .I:

:r 1.755 800 GHz

es BW 51 kHz #BH 156 kH=z 5 (BB1 pts)
File Operation Status. C:PICTURE.GIF file saved

&5
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

harlieg
jl L SR,
. --0,..-.u-n.'U'-a.-.-.'L-.,-a_q._q,..-.n-._.v-.'-._.-.r—-.,-...-

Signal Track
On 0ff

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page76, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
| | 0.00000000 Hz

Signal Track
On 0ff

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page77, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#Res BH 51 kHz #UBH 150 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page78, Total102
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4 Channel Bandwidth = 10 MHz
2.2.4.1 Channel=B

2.2.4.1.1 16QAM/1RB #0

# Agilent R T |Freg/Channel

ren 36 R . W Center Freq
#Atten 36 dBb 31.56 dB 171000698 CHx

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

L . Al kHz
peration Status. C:PIC IF file
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.1.2 16QAM/1RB #max

4 Agilent

#Atten 36

R T

sRes BH 106 kHz #VBH 300 kHz
File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Page80, Total102
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.1.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.71060008 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man
,__,__.,_d__,_m___._.éll...,*.u_h,,___.,_,,..,,...1,,h.-.=-.h--+---—'-'-—“**"“"""‘"""""’”"“ Freq Offset
B.AGERREAE Hz

Signal Track
On 0ff

sRes BH 106 kHz #VBH 300 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.1.4 16QAM /full RBs

4 Agilent

#Atten 36

sRes BH 106 kHz #VBH 300 kHz
File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2 Channel=T

2.2.4.2.1 16QAM /1RB #0
% Agilent R T |Freq/Channel

e 36 R SMdS  Center Freg
#Atten 36 dB 51.54 4B | FSC00800 Gl

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

Signal Track
On Off

25 O
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.2 16QAM /1RB #max

4 Agilent

36

# .-EE: I o #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.3 16QAM / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.75560000 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

# .-EE: I o #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2.4 16QAM /full RBs
# Agilent R T |Freg/Channel

Center Freq

#Htten b 1.75560000 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

et N N e ——  ['2 (] Dffset
0.B00000606 Hz

Signal Track
On 0ff

# .-EE: I o #YEH 308 kHz
File Operation Status. C:PICTURE.GIF file
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HUAWE IC: 6369A-B890

2.2.5 Channel Bandwidth = 15 MHz
2.2.5.1 Channel=B
2.2.5.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.71666666 GHz

#Atten 36 dB

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

: - #YBH 436 kHz
File Operation Status. C:PICTURE.GIF file
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.1.2 16QAM/1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
N 200.000088 kHz
| Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file

Report No: Confidential Information of Huawei. Page88, Total102
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.1.3 / non-1RB #mid/2
# Agilent R T |Freg/Channel

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
Z00.BBARREA kHz
Auto Man
- D IS A e Offset
: @BHEAEARE Hz

Bt B el B BN

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.1.4 16QAM /full RBs
# Agilent R T |Freg/Channel
TS

Center Freq
1.71080808 GHz

#Atten 36

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.25.2 Channel=T

2.2.5.2.1 16QAM /1RB #0
% Agilent R T |Freq/Channel

e 36 R M Center Freq
#Atten 36 dB 1.75508088 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

e
et i ?
gty I R T L ELS Pt LT U SV ST P

Signal Track
On Off

es BH 1568 kHz - #BH 4308 kHz #5weepn 1 s (61 pts)
File Operation Status. C:PICTURE.GIF file saved
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2.2 16QAM /1RB #max
# Agilent R T |Freg/Channel

Center Freq
1.75560808 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

_ Freq Offset
OISR  ; 0000000 [

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2.3 16QAM / non-1RB #mid/2

# Agilent R T |Freg/Channel

Mkrl 1.795 969 G
| Center Freq
1.75500000 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

T S é Freq Offset

et

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.2.4 16QAM /full RBs

# Agilent R T |Freg/Channel

Mkrl 1.795 819 G
| Center Freq
1.75500000 GHz

#Atten 36

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#/BH 438 kHz
File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6 Channel Bandwidth = 20 MHz
2.2.6.1 Channel=B
2.2.6.1.1 16QAM/1RB #0
# Agilent R T |Freg/Channel

Center Freq
1.71666666 GHz

#Atten 36 dB

Start Freq
1.70966666 GHz

Stop Freq
1.71106668 GHz

CF Step
200.000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

WRes BH 200 kHz #UBH 620 kHz
File Operation Status. C:PICTURE.GIF file
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.6.1.2 16QAM/1RB #max

4 Agilent R

#Atten 36

e e A
L R T L S B T

1

e R P et e ek Yk

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file
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T |Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.1.3 16QAM / non-1RB #mid/2

4 Agilent

#Atten 36

1
2

F |"' | I

FN PSPPI PO SR PRI BEPPCRRE PRSI SEELES S B e

R T |Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

#WEH 620 kHz

File Operation Status. C:PICTURE.GIF file
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.1.4 16QAM /full RBs

4 Agilent

#Atten 36

R T

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file
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Freg/Channel

Center Freq
1.71080808 GHz

Start Freq
1.76966666 GHz

Stop Freq
1.71166666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2 Channel=T

2.2.6.2.1 16QAM /1RB #0
% Agilent R T |Freq/Channel
030 G

e 36 AR RSt  Ccnter Freq
#Atten 36 dB 175500068 Gz

Start Freq
1.75466666 GHz

Stop Freq
1.75600808 GHz

CF Step
2B0.000808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

Ttk -'"'-'.‘-'_‘-'-"-'-'-.-h-|.-.-_1_._\.rd.r.-.-'n_-.l.-_n_u.L-a_L-.-.l_ﬂ_\-‘-_n_-.-|.r'l.rr___-._.1-.-_-;.-.-|.'_-._.__-.'_-r.

Signal Track
On Off

&5

File Operation Status. C:PIC
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§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2.2 16QAM /1RB #max

4 Agilent

#Atten 36

"
B A aru ot T R

R T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

| Freq Offset
B 000000000 Hz

Signal Track
On 0ff

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

Report No:
SYBH(Z-RF)004092012-2002
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.6.2.3 16QAM / non-1RB #mid/2

4 Agilent R T

Mkrl 1.755

#Atten 36

1

e b el e b e Tl e e e e e b 31, ._._._._.,..___-.-.-..-_-.—.-.n..-_....-_...p._...,_._ .

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file
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Report No:
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Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.6.2.4 16QAM /full RBs

4 Agilent

#Atten 36

R

#YEW 620 kHz

File Operation Status. C:PICTURE.GIF file

T |Freg/Channel

Center Freq
1.75560808 GHz

Start Freq
1.75466666 GHz

Stop Freq
1.75666666 GHz

CF Step
200.000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

Report No:
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HUAWE  IC: 6369A-B890 T

Appendix E

Spurious Emission at Antenna Terminal
According to FCC Part 2.1051 & Part 27.53(h) & RSS-139
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‘ ' FCC Test Report of B890-66
O

o FCC ID:QISB890 SacwRA
HUAWEl  IC: 6369A-B890 TN reeme
1 For WCDMA Band 4
1.1 Test Mode=TM1
1.1.1 Channel =B
® *RBW 1 kHz Marker 1 [T1 ]
* VBW 10 kHz -46.79 dBm
Ref 35 dBm *Att 35 dB SWT 145 ms 33.177884615 kHz
Offget 12)7 dB
—30
[ 2 |

-20
MAXH

—10

—0

—-10

20 3DpB

[—-30

—-40

D1 74% Bm
\ 4
g .ﬁm‘j
Start 9 kHz 14.1 kHz/ Stop 150 kHz

Date: 14.SEP.

2012 09:47:30
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su FCC Test Report of B890-66 S,
w'"%  FccID:QISB890 jacwrA
NS
HUAWE| IC: 6369A-B890 B et
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -45.88 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 16.462259615 MHz
Offget 1248 dB
—30
-20
LVL
—10
—0
—-10
20 3DB
—-30
D1 -33 Bm
—-40
1
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 14.SEP.2012 09

:48:14

Report No:

SYBH(Z-RF)004092012-2002
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su FCC Test Report of B890-66
i FCC ID:QISB890
Huawel  IC: 6369A-B890

Gl NN TESTING

Ref 35 dBm

*Att

*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 22.50 dBm
35 dB SWT 115 ms 1.694166667 GHz

Offdet

1249 dB

—30

20

—10

—-10

D1 -13 Bm

—-20

—-30

—-40

—-50

—-60

Start 30 MHz

Date: 29.AUG.2012

14:42:27

1.997 GHz/ Stop 20 GHz

3DB
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su FCC Test Report of B890-66 s,
-

FCC ID:QISB890 SacwrA
HUAWE  |C: 6369A-B890 L7 e

1.1.2 Channel =M

® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -46.96 dBm

Ref 35 dBm *Att 35 dB SWT 145 ms 33.403846154 kHz
Offget 1247 dB
—30
e
20
LVL
—10
—0
—-10
20 3pB
—-30
—-40
D1 743-7 Bm
Start 9 kHz 14.1 kHz/ Stop 150 kHz
Date: 14.SEP.2012 09:47:45
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su FCC Test Report of B890-66 &,
w'"%  FccID:QISB890 jacwrA
NS
HUAWE| IC: 6369A-B890 B et
® *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -46.42 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 197.836538462 kHz
Offget 128 dB
—30
20
LVL
—10
e
—-10
20 3DB
[—-30
D1 -33 Bm
—-40
s
[—--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz

Date: 14.SEP.2012

09:48:28
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SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
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su FCC Test Report of B890-66
i FCC ID:QISB890
Huawel  IC: 6369A-B890

£ TESTING

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 21.66 dBm
Ref 35 dBm * Att 35 dB SWT 115 ms 1.694166667 GHz
Offget 129 dB
—30
1
v
-20
—10
—0
—-10
D1 -13 Bm
—-20
[ L L N et et A e gt~ e
—-40
—-50
—-60

Start 30 MHz

Date: 14.SEP.2012 09:49:12

1.997 GHz/ Stop 20 GHz

LVL
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su FCC Test Report of B890-66 S
w'"%¥  FCCID:QISB890 SacwrA
HUAWEl  IC: 6369A-B890 NS vesmme
1.1.3 Channel =T
® *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -47.66 dBm
Ref 35 dBm *Att 35 dB SWT 145 ms 33.403846154 kHz
Offget 1217 dB
—30
[ 2 |
-20
—10
—0
—-10
[--20 3pB
[—-30
—-40
D1 -43 Bm
—-50 K

Start 9 kHz

Date: 14.SEP.2012 09:47:59

14.1 kHz/ Stop 150 kHz

Report No:

SYBH(Z-RF)004092012-2002

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel0, Total120



su FCC Test Report of B890-66
i FCC ID:QISB890
Huawel  IC: 6369A-B890

£ TESTING

® *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -42.97 dBm
Ref 35 dBm *Att 35 dB SWT 300 ms 4.168269231 MHz
offdet 128 aB
30
20
-10
o
--10
-_20
--30
D1 -33 ¢iBm
-0

Start 150 kHz

Date: 14.SEP.2012 09:48:43

2.985 MHz/ Stop

30 MHz

LVL
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su FCC Test Report of B890-66
i FCC ID:QISB890
Huawel  IC: 6369A-B890

£ TESTING

® * RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 21.70 dBm
Ref 35 dBm *Att 35 dB SWT 115 ms 1.694166667 GHz
Offget 1219 dB
—30
1
A\ 4
20
—10
—0
—-10
D1 -13 Bm

—-40

—-50

—-60

Start 30 MHz

Date: 14.SEP.2012 09:49:27

1.997 GHz/ Stop

20 GHz

LVL
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2 For LTE Band 4

NOTELZ: All relevant operation modes have been tested, and the 1RBs /RB#0 case data is included in this
report.

2.1 Test Mode=TM4
2.1.1 Channel Bandwidth = 1.4 MHz
2.1.1.1 Channel=B

2.1.1.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

Ao 36 AR " M Center Freq
#Htten 36 dB 53.75 dB 29 CORBAGE kHa

Start Freq
DC Coupled | sEslsIstmlsl W e

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Auto Man

Freq Offset
060660668 Hz

Signal Track
On 0ff

LT
T ot 11 ;
i ' Wy L|'|I|'| 4""'»,-' '|'|-..'Inr I.‘I L

ATt e o 1 I — " _ -
i JLI iy |,l,_|'|,|1__r b l"""ﬂll"ﬂdir.""rllrul.ﬂlII-"‘-.lll'l-'lrl-|.|'.r '-"'||]"""l"iq"'l‘llll;rrfr"-.-"ljIrl-ﬂl-J'I.-u.hr'll “'H"-'i'."h".lrl-'..l.f“-._.-

EH 1 kHz #/BH 3 kHz : 5A1 pts)
Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£06: &
FTun ?

.y Signal Track
L "HIlJ‘l‘l}anJ-.'r.-J||J|.F||'1...*.'\-1'Jn"L'a;.h"ﬁ,‘lh_,lll‘lll}lﬁl*,r* I||p.l|||qu”_ﬂl'|_.|'l-l,lkr-| 1“-‘1",‘4”';-"#‘!.\ ll‘-"h'"'"|r""“'l-‘,ﬁ'l"}"l.'."l"""'-’ A '41'. }"“IJ"'H.H”"}“-Jﬂu'I'H' | I:In g [:I '|: '|:
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

T P Huto Man
Lt R e AT Ay -‘1-'-'-n-'l._.l'l"'v"l"'"-""-
o -fﬂll'vﬁ'"".a"-\h..l"-m"ﬁ\.-l-.hﬂ""‘-“'w F""'""""'"'I'-"Jr"'-.Hn.-'u.q“-.r‘-""""‘.i"'-""'r“' th'

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.2 Channel =M
2.1.1.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 36 R Rl M Center Freq
#Htten 36 dB 25 CHARAGR ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

S Signal Track
] 1'| | u"i'lrJFl N I:I n w

ittt g . ,
‘ ‘IIL""‘“"'I"'I hrp‘"r“ﬂ' "-'F’:,.“""'-"L‘l.'ur'. Wi, |""-.-.r'"-.I"'1.-l“' T .~.-"r"-'.-"l.f‘rr1-'1"'-a el MWLy )
] - T e T S U el

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

PRI |
E'f' ?ﬂ

1 P Signal Track
ETun P Attt T s it s s St Off
Nl F:| =t
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

Huto tMan
AR dr Pl T b, e fur
B ¥ " 1rh"'*'l"v"h.... ‘-'-. " l,,'llﬂ'.l"rr.‘"‘w'“ T ""'l"'ll"""'-.."'l."-.I"r..l".“-ﬂ.—.i"'*r'.*-"'" L I'ﬂ
I'il - 'h.‘ 4 L 'll"' ! k o lall
oy

Freq Offset
B.ABRBAGAE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.1.3 Channel=T

2.1.1.3.1 QPSK/1RBs /RB #0
% Agilent R T Freq/Channel

Arran 36 AR SORMdS Center Freg
#Htten 36 dB 4B 29 CORBAGE ki

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

el 1
Tl ey oy T L B e e T T Py ; "
1I AL Ty f..r l'IJ '.-4".\,_; -"F\lﬂ‘.-' lc'lJ Iq' I|. I,|-.1,,l,|.I.||'ll'|I--'‘'1ll'|-.r-.lllr_.--ﬂll.-. T"“H'I rlr._...,ﬁ.,..' I'"'l,l'l"-"":"F'..".I'l.-I_,|"p_.-'-...--.r'-"'r‘rn-.l'lll""".,l"'
79.580 kHz 141 kHz
#/BH 3 kHz Sweep 13 581 pts)

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ &
FTun '"'""r'l'I.’r~'|"»~:.k'u+.~.i.-..m;-ﬂ-'1' Rt edh et , N )
AT v Mot it b 'W"‘-”\P‘*:"-‘**’*'Vﬁ"l.”-!'k-"-' On Off

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

Atten 360 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

T TR S s (FERLT | - friasy
" #.,r.l.;1*;-{-.-.,...-.-';*,\_,,..“* g et ] et Fre q Offset

9.AA0RRREE Hz

byl
,-Jr-l“. -r'n-...._}ﬁui_l st

£
. Signal Track
;T?n i Off

BH 1 MHz #UBH 3 MHz

Sweep 49

Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2 Channel Bandwidth = 3 MHz
2.1.2.1 Channel=B

2.1.2.1.1 QPSK/1RBs /RB #0
w5 Agilent

#Atten 36 dB

4 |"'-1||r|'r-|__l_|| .
L1 l""IP1‘.r'?-'rrl".,]"-‘llll.'lli‘-rl -

P — f—
RIS T M LPPE S "“""-.""-.-‘-.'IL“I "'-"'L'1.h-H".-'-'I..-.a""J'»*"I.-._r-*'l'11ll..1.4.n.'.'|,I'ﬂ""..H'-ﬂ-.-a._."

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file save

R T |Freg/Channel

Center Freq
79.5000008 kHz

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£F) &
FTun

IE' I F:|

Signal Track

i il".'i'r 'l"ll A g " . » |
Vit 'T‘*'""J’*'”'—'h"""\’1'F—.-.*¢1'r-:"-h'i..l'~a'hl1FI"-J"-MuJ’r-ﬂi'ru"h.ff'-'-'n.-'J"-le:a;~.r1*mﬂ'# 'uw.lmha'df'h"'“r'w,rﬂ"'Il"'».-'r.l'a‘-""a"-*.w 0On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

T Auto Man
L e Pt el il Tt "l._ﬂ,-' FeMpned Jedely
T Lot T P

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.2 Channel =M
2.1.2.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

" Signal Track
Wi F"h‘ﬂ,_ﬂ"‘-.hbp 1-]’1-"_“'.”,'] I:] il w

1 1 .
™ T LT e 1 - } I
| L I“"'"'lf"i"'r. Il"h‘-.l k] 'rfu'-l'ﬂ-...l"'"L|"J'|J"r-]+||."l L..r'r'1‘.I.I_Iln.‘.lﬁl.‘rl"plull"*“I_J"JIL'I‘I Il‘",,l‘HhJ I"r.'II1r'r"‘||I"'""""r""-'r-l"r'r'_",_.-n._

25 O

141 kHz
#/BH 3 kHz Sweep 13 o1 pts)

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(F): g

ST S | Signal Track
Ell;fl it 'H.'f"'lih'l.ﬂl".,r*,P..n,-.lﬂ*‘r,r.ﬁ-i,.,..,p.,rr';r*.\\ 'l"I,'al'"'--.ﬁ_.r.l,'rj'|rIi-4H,'*I|IHIr,P-pr||Iff..'L’.J._i|l'P._I.l1'.f"'-,|lf*.‘;‘f|,.F._1-a“-"‘uIL*-'Hn"p““.‘I'1'*"J',r"|l"j"'-r"llrﬂ"ﬁ'*‘-lllfllﬂ""ﬁ On w
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

sy Pl s i el 2 1 TP Vi i
[ 'Ir'II'L"""I""-'--’l.'f'F.‘r-J "ﬁ-h'-'-"‘l"'ll"w*h'4"""r-."n'hH.‘.\.l-.'|'..u‘p.,fp‘II-J‘u-w"'i"'.l"-"l"." FILN
Ay rat 'y by’

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49

Report No: Confidential Information of Huawei. Page27, Total120
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.2.3 Channel=T

2.1.2.3.1 QPSK/1RBs /RB #0
% Agilent R T Freq/Channel

R, Y Center Freq
#Htten 36 dB 53 4B 29 CORBAGE ki

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

H'""'l e Al y I|IIII |
e . PPLTCL N T S . M - -
f.i].l'{l‘hl Fo W “II. ‘[ n.ﬂ-.n'ﬁl'] L'._._ 1I,II |||"'. 'r'llrl.r1"""l-'“-'-.r1"n1l"'ll"r"l' 'f"‘l,"'dl‘,l'f""l'l,ll'"'f".|-'1l|..;'-'|‘-"|-.I"'J~|F"-J||"1 .l"ﬂfl_ldl,']'uh..'l'rl'
79.508 kH=z 141 kHz
#WEBH 3 kHz Gl pts)

File Operation Status. C:PICTURE.GIF file saved
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
156.000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£
T Un Pt b

‘ n i Signal Track
"' 1“"’|'r'ﬁ'-'#'h’“1 fl""'""l“fl'lbﬁ‘-tﬁvlfﬁ '|"|||"-.l'!"Jf|'|"|"J'.-.l,‘H-J|fu "Jl-'al,l-Jf-.lII-.'l"'IIp"-J|'r..."r"fo||r-H,.I'HJ'I,HII'WJH,A‘.H‘.,M....I r‘ﬂ"' l.-,,illl.lr-'|w"l.1-w'l.1 Ii |::| n [:| -|: -|:

25 BW 16 kHz #\BW 38 kHz
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

|'-u.nh|"--._,*-?‘-.'r'|_._-"||L.J-1"i'h"'lf"l"r-._.- .J"-"nl'l g
LY *’IL e bbb A e
L) ..IIInI..-lIi‘"Hﬂ“"”""ﬂ"#ld'rﬁ'rh‘ﬂwh ' ‘“'"“P.Ith ¥ H‘ "‘H X *

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3 Channel Bandwidth =5 MHz
2.1.3.1 Channel=B

2.1.3.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

o l"|,|r.
! ""'l"lr| 1} o f
"l "‘|,.h.|"'l' |_|""|J PL by % |
] ] r""1._r-"1r'r'r""'“hﬂ"'*'f"-""-f'r"" 'Ilf""""ldf'h‘J I'-4r""\-"'i"1'|r.,r1'lrn-'-."1r""-.li'"|_r~f'|a"'}. -|"r"'|.-|""|'rr'|—-".'-,||"ll-.-".h1 ﬂ‘q’kl"l" -1.|'r~'-|'l
U g1 LNl n ' v

#Res BH 1 kHz #VBH 3 kHz
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

£(f): 51)
N L
FTun Fr '-.a""I"-'"J."'“‘p""'-'1\-"?'-4"J"I'*-H-.Pr','+-.'i4,.'h;-'lb-Ii'rh'ra'l,l'q.ﬁ'ﬂwﬁllﬂn,w'ulu L, ,\‘ha,. I.\'*\"‘lfhnr.‘.f,.q'-,' b, n'-1-,r-"i'l.u":"'r""J,ﬂ.r (n (0§

IE' I F:|
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

Huto tMan
NI ATSPENEy Pt F ¥ IS - —
il 1, LI PR R FL LT e *,'.‘.-J-"- i
. o Pl T TR I T [
4 Tk """\"'*iffu' "f'r‘ll-"f" Ll S o

AN UNEE AT -y

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.2 Channel =M
2.1.3.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

o I.l'll"ﬁ !
LR ARV
s J ||._.\"| ".. Ty .'rl e fi 3 1
l AT '111"-'-""" ""‘"]" i 1"'Il|“ Lr""'l"r'|'Il'lr'L..-.."l-.f'i'f"\.,""'\ri11r':..|1.""-.["-'pl'1"..r"'-|.-.jr|_.-,_.l,lI.".-'|r.-,-'r|p""J""'l"~.,~,.|"r'|'-I'r"

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£F: &
FTun e,

y ) Signal Track
: (L2, Vi TIPS 'r"-'Jlb"'lfﬂ*'l".,l'r-.,mﬁ"lh" 1r'-"'p*r'4'fH"r4“-'|"t-"-'J"""~'r"1‘|'l--'"-5"-;'-I"rﬁ"r'l-'llll'n"'rﬂ'mh.-‘n.u.h" .J-P-'-'r't,|l.-.uh“'ﬂ"-'l'-'r-!n"-’l-".*-'u"""p*ﬂ'\-.‘k U M D H:
__::l II'II :| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

Huto Man
i \ hﬂ‘""ur HII-1;"j"'r"I'-"'II'IH'""".""HH"W'\I!'\-.\P-.) .|"|ur""‘!"'L —
! .""I""rI'#Jl""-'-*'u"--.1_ﬂ.a,i'!'-'r'iﬂlhll""r"'r. hl"'I‘"'""f"P'“F-;-.-"f'l"#.',ﬁ"“*"“f'h"Ih‘"d )

LYo

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.3.3 Channel=T

2.1.3.3.1 QPSK/1RBs /RB #0
% Agilent R T Freq/Channel

e 26 AR PR Center Freq
#htten 36 dE 79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

ks Signal Track
| J"-,.‘qn"-'-__.___r. » |:|n w

FW"-fll'""'b".l'hin|\--J L L T a 1 Y |
l ) LS, W F‘J Hyd L'i'“'-"l l.f"""*' |r-"l|f""'-..,l.'l‘J ‘|.|'ll"L'-.\"L‘|,.-|_...""F..1I'|I|"---| ""Lﬁr"nl"'f\-"L,H‘J "1wr.|,f|,_.-”_

79.580 kHz 141 kHz
#/BH 3 kHz Sweep 13 581 pts)

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(F): $

AR A
ETI'”' ! HHMIlmlihiL“#J"‘h“"k'.*"*'“"lI'"l'-".1"'Iw"-"'III"'IP'1"'.“I"‘"1"I'l'I"-"'UI"L|"'""""|“'1,.'.l"*"\}'r"]l'"-'L"““?'I"J'r'+"r'hf'.'"'"'-.'-.“r'l"Hr'I-"|"|'||.-'-*'l1-"l"1|’I'J'r"""1‘-'.|l'ﬁl'||"~* On Off

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

WLAPN RS W
ek | Pl el Praf b kbt an
i Hrh_r.ll"r'l"‘"f AL o g AP i
" et s

b e

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4 Channel Bandwidth = 10 MHz
2.1.4.1 Channel=B

2.1.4.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(F): &
FTun

IE' I F:|

Signal Track

I"\rr' F +. .'.f' . . \ , ,
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

Attt | Huto tMan
pe) ol et e h g A
™7 W .+r]'be‘I"‘H"'1.|.er“ I J‘I:.n....,lI.I.".|'||p...,.,...,u|’J A Lt 12 ATl
~ N ul,-Hl"'"l e ""’""».#-,-Jll,.-*-*. ,|'-'|_ 1\}“-\" gl

= |"'\r'1' S "

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.2 Channel =M
2.1.4.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

Geran 36 dB e Center Freq
#Atten 36 dB 79.5860000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

' I
"IV Al

bR A U v Ty Y| e 1
i I LIETANT AN L N (Y w‘"ﬂ 1._4'1,.,.-1' o "‘-4I_JF11,r-r-.;-""|1r-".-1rr..,-";-’[,r'~,|,1.r'|r'-._.'.._.-'th.l.g'l,ﬁlllll'lrr}.'-ﬂ.,.

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(F): o
FTun |

IE' I F:|

A Signal Track

LT P I f ] N
WA, 4.IH-h*r:._JJu"q,.,..--.n‘rrq.,»*rjrr-.n,.\,.—..uﬂ-.-i.u.,.-.,uﬂﬂ'r.lg_,h WAttt U, rﬁ"llil'rli-"'-.'ﬂ.f'l".- sptedlOTY Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

[ T A Y R
U ;! . et rad et
l..*{»..u'r-.;-l'.'''''''"''"'''""-"‘q.l,-'--..-i.a.i......,.-.q...-.nl""'j"II T bt it
! Ll T
"

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.4.3 Channel=T

2.1.4.3.1 QPSK/1RBs /RB #0
% Agilent R T Freq/Channel

e 26 AR pgSgseide Ccnter Freg
#htten 36 dE 79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

n el [ n
I, ‘III.J‘-I |r| I"I-bf L h . I . .
M 1V ‘-"".“"*r-4'1“"'.-'"'-'i'"1"n""'r*'L‘-r"l-.-I"rfI'r;1"-'l..f'r'~’rL*1“1r-'n1'-.-"'n--.-'".ﬂ"-.--..,'.""'-|rJ'L'n.J'Lr"l."..rl,-.-..ﬂ.., M
79.508 kHz 141 kHz
#/BH 3 kHz Swesp 13 581 pts)

File Operation Status. C:PICTURE.GIF file saved
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
156.000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£T|+ul| ?fu.. Signal Track

W, .w..-JuI|'r.l,.i'r"i‘r'.‘f'l11"*a‘\"I'J"f..-'|l'u'r"'-"I'n"p'|,|I',‘h,l,'-{-.i‘-'|'-pﬁ'",4'p',,u,_.J"r|_.'l.h'||,nl“l..'q'|'r'ﬁ'-.!H-'.J','..-'q'iﬁ.-1,.:'-,P-,n,d,qu"ﬂ'r.*,ﬂ.,-'f‘u;'l.1 I;".I1,|r]llp'i'qlh'il_,qlr.,r.ﬂ..-.,.,, i On Off
Swp urr

25 BW 16 kHz #\BW 38 kHz
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

r""-&'""-"l,ﬂb'l."r‘f l-'i-J-.-'l"‘1V""'lII'-"\-l-,-'r"l.n_u‘l.‘r\rl.l'l'ﬂ'p.nr'.ﬁ"q'

- . ok M
. [N LA «Lr“’ﬂh.-"fwl.‘ru'uh'n.rﬂ'r“"" i S WRT T Tl a2
Al e

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5 Channel Bandwidth = 15 MHz
2.1.5.1 Channel=B

2.1.5.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

v
L |
W I|.'|"'-;r."r"'r""alllb.f.lll|'.‘i‘|1|. I‘I"u""ll .[

|

MHe I
WAL e b IR .
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#Res BH 1 kHz #VBH 3 kHz
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
156.000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

£ %
Tlm et Bt i b A | . -
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SHp

25 BW 16 kHz #\BW 38 kHz
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

1
oM o f‘h"'-'ﬁl‘ “-'r.l‘ﬂ"i'.’{'ﬂ-'l"‘l""“"*"‘r"'-\'l-.-\'y'n-'l.-...i-.-..r#"i-'»-.
] o "
Al e '1"*'\0"""'"-4\-'\.;!'!,1 rle'J'rl.h'" 5 u'u-,.h-hi‘JrI,hf.‘.H-..l'll-\;..u,ﬂ|.|,i-.-+l
e Lo

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.2 Channel =M
2.1.5.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

ren 36 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

x Signal Track
On Off

ol 'r.l'-"p"“l-.'1r"| A,
U Pt by PN -
ARV

T W | T R P L ; 1
Yy ql“ Ty b0 Wb |.1r-|rj| -J'l_l.u"iq-' '-.4'*-'. bbb el f"«-.’h*-ﬁlf'-.'v"'lf Lq.r.mrt_ll,,-h%

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£t $

S Signal Track
..-..Tu” o e g s A At i s g ot Off
:| II'II F:| 1' n —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

dn v, Ve diar et 4w e

. i kL T i W W

h L ., .If.“JH ‘4'1'1:..\-, L At .-..;&.‘t-.'r-'l““ ! *
it L WS TP L P

L,.l»-"-“ LU

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.5.3 Channel=T

2.1.5.3.1 QPSK/1RBs /RB #0
% Agilent R T Freq/Channel

eren 36 R [RasGaie  Conter Freq
#Htten 36 dB 4B 29 CORBAGE ki

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

i -1‘~|ﬂ"|] I'Fl .
ey |'|_||_ 1 no
b J:_ﬂpﬁl.h!p\h‘_..ﬂin__I R s T .
W T A i LI'I lll'.“"'l "lf"“ i l1|.-''''|.l'"'l..."'\-i"||r~,-'|' "-"-4*'qr*'?ri'l‘\r'l'l‘t,ﬁ'ra'l.L. I“r1"‘l"'\l‘l.'\!'.l'-I'l'1|.|'-",.-.-|.4|"""'|.f‘n;"",,1"l'npﬂ.
r
79.500 kH=z 141 kHz
#WEBH 3 kHz 501 pts)

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ify &
FTun [

IE' I F:|

Signal Track

AL r .
Ut HlJfH-J;.-.«J.mH.Jr.a.w-.w,‘-. 1.-.'\w.4—u Ml J'l|'l.r*M-‘»."Iv..ﬁ,'-.,h"ﬂfi"'d.—m-.fl e b b -r'“""“ portes WA Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

T TP S y

. YT T -4“# Pt b g el
I AP CF LWL TVTNY [T
Ak’ W -

Freq Offset
0.666EEEEE Hz

£
. Signal Track
FTun i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6 Channel Bandwidth = 20 MHz
2.1.6.1 Channel=B

2.1.6.1.1 QPSK/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

o 'l A R fo h — - " ] .
LT W L.I'| 1Ifl.- l'-""'n".--' -..._'P.ﬂﬁ,l II"'-'IllI"Llﬂl"".fl-'l,f"'Irll-.ﬂu'rlﬁ.,J'Ih’l’r"'..,-' IP:'f"*r-"LJr';-'-.lg"l I'JhI_I".Ir' f'a"kﬂ.'-ﬁ'."hr'

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 13
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

4 Agilent R T |Freg/Channel
Mkrl 158 kHz

#fitten 36 dB ~51.6 LI e

15.8750000 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£0F): &

un P i, Ly
...._T"”' 'uH’“*"'“**“'*"'""’-"*"'-"*"*r~*‘*r-"'n*'*'-‘-l+--1‘#-r--+r'p'-.ﬂ1.;1'»-;-r'--..\.**-.-:'xu1.-ape-“'*-:m._.-'wm-t1*1+;ﬂ‘.-.LJ.u'--"L#*ru.w-v-%-.-.-.-..ﬁ" On Off
:| II'II F:| —_—

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

Huto Man

o 'f‘-.4'-"'-‘r-"'“r'"‘\4'r-.l.f'.l'qI"-*"l'-"'\"-Hﬁu;..fuﬂr..h,}“,ﬂiﬂ-i- —
MFPF""'{-"H.-F e .,*I"I"Fr'“ “"'""l'r"'-"-"l'lt.!..'q'f.-,lh"lhf" {L.,,.-._.!-'1||._Ili‘ll_
bt Calietoal ] o ol

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.2 Channel =M
2.1.6.2.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 36 R Rl M Center Freq
#Htten 36 dB 53 25 CHARAGR ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

- "1".1,” ) ’
Wy, it
. Rl s [ P My * .
LR ko "'ir'F"{""“"'u‘l'1""“"‘#‘”1-*"-.-'!,""." '-.fw"-“'r'-""f'-.I"l.'"',I"r1.|'-.'-...n-"L-‘r“',.-"I."-1,a.l}a"{"‘-.ﬁ'w'-.ﬂlf'. .-"Lr""lr'-.u"'n-""
) !

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel
Mkrl 1 kHz

sfitten 36 dB ~51.52 dBn [

15.8750000 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£H: &

N ) |4",H|' LY .II . . |
ET |:] il IH 4 H‘.ll i "'H.rﬁhll l-,..»-]'i..l..l,u,-.-.-"l.*m Ir"'ﬁ"l'r'f-"lfulll..l*. 'ﬁ""—"r—hlh"" A “1p||"¢]'l'-*l'irkl“.j +'-|'|||+I'|lr‘|,1|'n.l"l' “‘I. ﬂt.'.hr"lll' " # i i"ll. o #lln|||'-|||_|"||'ﬁ'n.h'ilu-"1'»f "Ir'l " |:| - [:I .F.l:

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

il ke g N 1 Huto lan

|rj""r; " N ]H‘Ji WL e *'l-,l.l‘n.,l.wr,‘.q Y .u-.l"qﬁ.#ﬁ,h
T [ ™ G Y .'p.'.-"1 T aaTs
|.‘qiwr¥r|'r‘lh i H'IIH"' "FM*F.H'"‘“I T

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.1.6.3 Channel=T
2.1.6.3.1 QPSK/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

4 ?."Il
B R S )
S 'n"l‘ qlrull."hlrl""."‘"I.1El-'1ﬁ"{'hﬂ|"|"‘II*.ﬁ ..qlf" . "1 ] | || - .
f L e L Al et "*}rI'.lT-"h"'"-"li'l'h-h{"l""l IIII r"J"I.I1"'ﬂ'-.lrI""f""#.f'I""l||"|_-.|r"'ll.r'-f‘.lll"p';\lrl"l"u'
"

o b
| Signal Track
| On Off

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(P:

Fun e o) - Signal Track
!:_II-I:;I n K 1“"'““?“' 'li"!h"" H"‘Jlli'“r "‘“‘-‘Iﬁl‘-r"'w1.1.h"'-'-'-'lI'r.t1ll".;.-"f,hp'+|'1'f|,l.,-# I'-.1'iI|"'ln"-ll||-,rl“_l'ﬂ‘,l"ﬁ"-ﬂ"‘#‘a’*-&"lirr}r '.L.1'|k""p“ﬂ_.-*“]ghq"*;‘lh*ﬁh‘ [:I f w
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

Huto Man

b ek |I’t'-1"'*1'*'-"'-1»4'I-H-.-'\"P"'"fl""'“"-"11'n-U"ﬂ.-l..l'rn}d'-.r.,.#‘-.""- —
L PP o Ll TR P N g et
..UL.-.Pr'd"""“"""""H'fl‘-— bt 'J."h' H.-.I“" #h‘ﬂﬁhﬂ b, r

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2 Test Mode=TM5
2.2.1 Channel Bandwidth = 1.4 MHz
2.2.1.1 Channel=B

2.2.1.1.1 16QAM/1RBs /RB #0
% Agilent R T Freq/Channel

TR, RAEIRSORMNE  Conter Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

W, R

1l R N

e . H_r.r"-...r"-,-a.,.‘.,."'I"L-'. Py p
o T

e ey e R L 1 WY ;
Pty Lot ol oo o0

| 1 kHz #/BH 3 kHz 31 pts)
File Operation Status. C:PICTURE.GIF file saved

Sweep 13
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

1

£if) o
FTun

IE' I F:|

Signal Track

h’" I'l.l § kA
PP bbb b AR S S ittty s s SO OFf
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

Huto Man

My LY o, qH._u"Jr.-.'14'1.f.l"..-r..-.-'*.-"l"‘r‘4......=,,-JL,.-.‘._\.-.vu-"""""'" —
e fugm bk Hr"I'"'Lhi"-‘k'ﬂl.'rghl'fﬁnhr.fw N i "'.l-'l"'Ff-'-.u’~.‘-*'f'p"ihr"1v"*' i’
[ » CRUF TR o L

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.2 Channel =M
2.2.1.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

v 26 AR M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

1

Signal Track
On Off

T
(1. ! Il
VLB T L
Lr ey W Ll.i = L"'-.ﬂ"-.ll'q'l*,,"ﬂ_. J#ﬂ A II Jl [, LRy | = rl . ol " -
| ks T LD Y e A Y ll, (e Li.-.\Ip4',__.,-.III-I.'r.-.l,-'p"'..rr',.l"l"._,l'~I||..|f.li__|1ph..r-

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£if: L g
FTUR bbb b St ; A !
AL b e, L R LT PR TR SRR M TR TER I  ) 0Ff
:| II'II F:| —_—

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
F#"'i"'r*‘H‘Iiﬂ'-'u‘-“-'l"ﬂ""*'q-\- J rl'l'h"\l"ffr-lu.-,,.'l,. _H'L_,....--. m Man

Ay il
Hlll"‘h'nih\l.'r\‘r .,-'HJ..-",J"'—.[""'* 1"‘*‘*J-*-'r"l-".'u-"I'J‘H.lq"-"'-""'f"'-*"" it
. Y

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.1.3 Channel=T

2.2.1.3.1 16QAM/1RBs /RB #0
- Agilent R T |Freq/Channel

e ap e MO  Center Freq
Hitten 36 db ' 79.5000000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track
n Off

" Y !
Ve """-.J“' | ]
L e b W A i B . .
W II]"‘ TGN ! ”1| o II-.r_l r-.rl.'lrh-l,"hl-l |_-'|'.|'|‘|r||.r"1.'|-._|"lll_r-P_ " ,rfl_-'l.l-a'l-. p Hu'..I'.‘|ll.fl"".lh"'r"-,“l'l'l.'|irl-lr Mo gt
I

Aol
P J‘L.'u'l.*‘ur o

I,
L

79.580 kHz 141 kHz
#+/BH 3 kHz A1 pts)

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£050: é

5 .- I'*L'* y | i \
ET':‘” PN bt S ettt gt e A BT 0Ff

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

Atten 360 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

Al [ R R T T TR Fre q Offset
sty Pl o YT TR ¥
I.‘J.I_‘Ir.-ﬁ"l i*r'I‘''''''-''''''''‘-.i"'-'r'r1'||}‘uh1"1|-'|||-'l T '”"H‘ I"|"- it Kb ""‘II i E]_ E] E] E] E] E] E] E] E] HZ
£0F): ,
FTun Signal Track
On off

BH 1 MHz #UBH 3 MHz

Sweep 49

Copyright 2000-2008 Agilent Technologies
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2 Channel Bandwidth = 3 MHz
2.2.2.1 Channel=B

2.2.2.1.1 16QAM/1RBs /RB #0
w5 Agilent

#Atten 36 dB

il 1 |.|
U B AR s o, f
O eI e, gt 4l hr‘in"'!'.-ﬁ,;"l-""r.llr.,_,u"l r'r‘"|l|‘-.'.I "r"l.lr'l,.-.'..-""-ﬂ f.l"'"'1‘ll-'I"l"."'q'lll.lrl."'i."l.""

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file sav

R T |Freg/Channel

Center Freq
79.5000008 kHz

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£(P:

S S Signal Track
ETI_”I ! hr. p,l'll;l .l+}+-,'lJh'nln'+..-r.dql.llﬁh'.,,h,x]"h,“.rﬂ'w,i """IF" #"‘r‘-ffq.r-'ﬂ'qlr'h"- 4"‘*|*'-.".'ﬁl'1"-"JJ‘-u"J'"l-.-|;Lr'.'-.l-"'}'r‘,'l-’-‘!'t'l-'l.l'!.‘p“”! '.-'m'-'-\"!‘-‘Ihllll"-'l.l,i.lj‘ﬂll'-"'-a"‘.l" Un [:I 1: 1:
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

it e o T ﬁu n & Lk
_|, i-ﬂ.' g et ey ey s Mileety
o -ﬁlb-"f""' hw‘-'”“-"ﬂ""-—m'.l‘#.-l *J'l-"qia*""ﬁ"'#'--.'l A

._I o e |‘In|p||.-4'|,lh W pl-"-\-i.-'rll‘."‘lq.-kp o | ,

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.2.2 Channel =M
2.2.2.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R T e M Center Freq
#Atten 36 dB 53. 25 CHARAGR ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

4l
1Fr|,ll_ .il- 1o
AUTOLW L T T 2 - - "
i S Wi i LW, .-...r.JI r'l.'"""\lr."l LF“II"".-'"»11.__]."11||r"r'hr|.-'|-'.|'\r'l. A | furh r"-'l1'!l-"'|_ll r"'.ﬂ"f'u‘-"h"""'-" u'l.,l'l s .'."L 7
/ L

141 kHz

25 O

#/BH 3 kHz Sweep 13
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
156.000000 kHz

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£05): _
Tun ??Mq'w Signal Track

ety ...hn.'uld...'ﬂfr-. rir.l!-..,-,l-.-’d m.rl,-q_.,‘fh'i'l.h h 11',.-4'-.-.}“.1"%;.,5.-, ]".-1-'-'H'|,||'|' el P-,'L"I'*,h'-..'n"-:.d"i"rl-.'qﬂ J4'"-"-"'-'!"""I."'u'*-'l'# thr,“ ey U n D 1: 1:
2Hp =

25 BW 16 kHz #\BW 38 kHz
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz
Auto Man
i i 9 0 S ORI | ———

L Ay 0 T
L] H.-_u!r "'""""“'J\’-J‘"!1"'-'I-a"".\-l-l'i.}.-_r'*“* v 'W“F"'I'H"I l.'."*u"'-u'-'r‘*'b""‘"“"ulu.lﬁ o
et

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

2.2.2.3 Channel=T

2.2.2.3.1 16QAM/1RBs /RB #0
% Agilent

36 dB

#Htten

[y T )
P T et FIT " r
BT 'L-4| o |I|"|II'|-'1".I""|"|_ frey 'l"“"""'~.~r"1-""i"I"r.r'“.""'-.""“'.,F,rw".l'."'-.-"'1-"n*""‘r"u‘,.,l"u"'l.-u'-

R

T |Freq/Channel

Center Freq
79.5000008 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0068000 kHz

CF Step
14.1080888 kHz
Auto Man

Freq Offset
B.ABREAGEE Hz

Signal Track

n Off

141 IH

1,

Confidential Information of Huawei.
No Distribution without Written Permission

Report No:
SYBH(Z-RF)004092012-2002

'es B -H: 3k GA1 pts)
File Dperatlun Status. C:PICTURE.GIF file saved

Page82, Total120



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ifr 2L
b

e Signal Track
F Tun W |H|l.f\r'4j|'|'||.|.1Ir'~r-.'qj,fr.'rl..r1||,“|ﬁ| 'nﬂg,ﬂ.mﬁiﬂi.}hmﬁ el b g A b g abll, ﬂul* i ™ O (Ff
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

) Pr e I."-'''--"l"*‘-.-'.._.,hu'.Il rot et el oty
e, ‘i..-\,‘fﬂ-llb|l.‘+lbh|h" P-'L-{*I,-—"*‘l.'l"“'.l‘l P ¥ it ML

[ o
pa A g T iy u .'w'"fl**""‘""’""""'ﬂ'
n L L

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3 Channel Bandwidth =5 MHz
2.2.3.1 Channel=B

2.2.3.1.1 16QAM/1RBs /RB #0

4 Agilent

#Atten 36 dB

< g,
"'-"-'I_--.r |1 l| "
g o b, 1 LI"1 2

v v

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file sav

R T |Freg/Channel

Center Freq
79.5000008 kHz

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

) - i t ;
LI o hl""_hill_-l'"‘r Ili"lpll."' Jrlll]"‘l.l'\iﬁl L -!"'"I..f-"] l.l,r'“hh"'"-"'r"‘ q_,-.lrlf |I i '_,"nJ|_I"|l""|HJp,h

1141 kHz
81 pts)
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£05

un P,
TFH n Thedap \’ri'h.-ll Tl u*#'p.\.i'l..\’l'\vl-\ﬂ'pﬁll. ‘"‘PIL""'"H"i""""" Whaph rﬁ‘qﬁl.-.‘rﬁ,,lh,l, I iy i HA b {h I,lhﬂ“hl H.PHF\H‘H" el A 0 Off
__::l II'II :| —_—
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

N j| Huto Man
Y M- =T T AU, TR '-*A“'\'-‘''''.“'dL--'l""'J'IJ"'I‘l"I
) ...-'4—4'|-'..r-Jrih""*-vJLJ.'-'q‘M.,wﬂr‘rhﬁ-.,-.r' * P Al M e

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.3.2 Channel =

2.2.3.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

Arren 36 dB R NS Center Freq
Hitten 36 dF 2 79.C000000 ki

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

LA IJ Hllh' hr”‘ :"h ﬂT'Iﬂ'"J "'I ATy pom I| |\.

'IJH"”J L '| J"."',I 4w At Jr'n'l"' I, ||1Jr'H"hr-,_,r'._r.-...i.h."l.‘,l Tom_gare

141 kHz

es B z #/BH 3 kHz Sweep 13 i1 pts)
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ .
S . Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

i it et e e e i My
s . 4 f 'm']III‘I-,rJ'LI*“IH i - H‘_‘h“'\d"rg‘r' . ""I.""*"""-""'"fﬁ'u‘ru.-r e T J‘f"'*‘-‘:""‘hl
Ll B0 MR M W P

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.3.3 Channel=T
2.2.3.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

v 26 AR M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

" Signal Track
Pl
'.l....-\.( 1I..‘|.| P, I.qul VR - - I:]n I:I'F'I:
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Lrays W R W T W

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£050: o

0 ?w Al | )
FTun Py "“‘i“*“"h"'u‘rh""-*-J"-.-'p*-i'r'.ur+"-'+'ﬁ'--ﬂ’n-.a‘f#"'"!"'-.-*n..'rt-.-4.*-.,-l'l-'-..,-_.JIl~1-'r'."|.f"'4"r'I)"'.-"-.l.,F‘*J'I,r*‘--"r'r'l"\‘-"i,l“ﬁ.'-"l"'n.l-ﬂ'—t-.d"' et Ay T Off
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Report No: Confidential Information of Huawei. Page92, Total120
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

M ]
for, | r-'..-';J.r.li.-1.~'.'..'ll' LR P |
Hon T It .*..Ih‘,q al
) il”ﬂ.!'h, uﬂ““* pa] 4-||.|.""hﬂ~1 "'"r-|"|~‘.'l-ﬂ.'|'"-]_|'p-|"-..' f!'J"""L"'"""“ H"'I"‘!'I-"'L‘J 4
i [T WU
W, U

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4 Channel Bandwidth = 10 MHz
2.2.4.1 Channel=B
2.2.4.1.1 16QAM/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

Moo hoe AL N
| "I'IIL' R T I * | Jr'lfr iy .I" R N fi - | r
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#Res BH 1 kHz #VBH 3 kHz
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

4 Agilent R T |Freg/Channel
Mkrl 158 kHz

#Atten 36 dB -5@.18 dBm

Center Freq
15.6756666 MHz

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ <>

C e B Signal Track
¥ I-.l'|' fi )
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700RAA GHz
Auto Man
serrl " rJ'“’“""'*i""-"*-'-*"-v'i"""Jl.l"-rJ.+*1'~1~m'o,-.a'-.-.-r-'-‘-“- —
) by et M, |‘'l.4'!‘-.',]'-';""'*“III I I‘I.I"'L"'*""4"""\-.f\l'rH'f"‘l‘"“\.l.-r'ri\‘lwkﬂll 'f‘l

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.2 Channel =M
2.2.4.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

e 26 R M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

. 1
. -.I.'!..?Ihh

W
s I""'I"{'I""l. A

T e

v T -"r'l-n"'1' Pl i ] " ‘-l_.u'n [ Vi o pren .-"l.|"I-‘-q"-a""--r.,-"'"h"-.-. " N, Ilﬂf i, .1'1"*»'}-""-"'“1_ Iliu'

Signal Track
On Off

141 kHz

25 O

#/BH 3 kHz Sweep 13

File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Ef) 14 _
F T n -a'l'l?ff*'v'l.h"{". T T .I'Il"‘lllll S | g na I T rac k

""-“I"'I"t"‘J‘-"H"-"""J.'-'l"'l.'\"'!"'h‘ vl f"I.T-'-'4a‘-*‘w'i"r"'ﬂ.-‘-'-.«'a'.'l'i.-'f ||.4.h-'-."I.r'"'1J.'1-.""h"1..t'I'l.:"',"1..-'p'u"'.l'ill"l"-"n‘-t'r"r"r"{'+--.,L..-"w"‘#'-*"r‘—"'-“'-‘i-“.- On Off

#F:::e: .EE: H .1 B kH=z #BH 38 kHz Swes
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.997086008 GHz
Huto Man
- h'4"'H""..-"-’I'-.r4.-'-nf'r1‘u'H*"'"j‘-\..,.,_,l"'w"-.,\‘. e ———
ol e T Moo gAY ’
L iy

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.4.3 Channel=T
2.2.4.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

Geran 36 dB ,. M Center Freq
#Atten 36 dB : 79.5860000 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

Y 0 o, _‘|1|_". R
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141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

£
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'\I-‘TF!-'.._ ) r‘ L i !
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IE' I F:|
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

\ [TRLFSY YA |._¢.__*"~'h' A ey e s
- l‘.ﬂ.-b'r"“*l"'a"h'l'ﬁh'ﬁ " J'- + ‘IP“'I" A T b LTl 7 | “hl..ld..l.ln e
ety e

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5 Channel Bandwidth = 15 MHz
2.2.5.1 Channel=B
2.2.5.1.1 16QAM/1RBs /RB #0
# Agilent R T |Freg/Channel

Center Freq
79.5000008 kHz

#Atten 36 dB

Start Freq
D Coupled |isRelalamlbl ol o

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
On Off

W AL A
LN
gl 1 S T r
N L | ; \
W e I'~.-.H-""-r--r‘ﬂ"""un'r"""\ll'I'-"u"-"'-,.-.l""'t-*-.ra.l"-"‘f'-..-.f-ff""""lr-J""'-Fl.'ur"‘-:-"u-l'1+-"..r"1 M Vpadeg

#Res BH 1 kHz #VBH 3 kHz
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track

W -“Il_n Wl !
L LT L R AT WA WL REVE IUIY DRI R SRR PREN T | | OFf

£0f |2
FTI_H'I -I"l-‘(a'

IE' I F:|
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

: . Auto Man
1 TN PR PR PR | ———

..-.+.k-..l.r-1 KL 7 T P r—— e
-.-.‘-‘-J‘."Ili“ I"q"vr-“'f-}.-'lllﬂq.ﬂhl'p\*-"' b e I

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.5.2 Channel =

2.2.5.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

Aeren 36 AR M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

a0 N
lh-.'u"l'h roy r]‘ﬂ“ M. l
<ot Wbl Al i
¥ ‘ " ﬂll f '4 L”" I'-r'||l'1l""'1-|ﬁl—"“."ﬂ"“;.hJhl.LI'l"l-n-J"'r'lrl- " A

L
L, L ||,qu"11'| ET P

141 kHz

es B z #/BH 3 kHz Sweep 13 i1 pts)
File Uperatlun Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£ 3

S . . Signal Track
ETL”I P s et TR TR WP YT |-"1"l"""-r'1.'HL"lIﬂ‘|."'.’i"1r.'l.L-.ﬂ'""‘-iI-Mﬂ"ﬂﬁ.lllfﬁ'qu'f'l""'""h““l'-r' On Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

TN L W PR

W, e L e L e e o T |
| .-."'I--_f-.-,-.u--. Nty ek 1...'1!*"‘-' "‘"*"".ﬁ'a,.,I,-..'\J..r—‘i.n.h_.d'-'ﬂ'n'-\.ﬂ"‘di"-**'r' i

il A L

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49

Report No: Confidential Information of Huawei. Pagel108, Total120
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

2.2.5.3 Channel=T
2.2.5.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

Orten 26 AR : M Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Signal Track
On Off

I-|- .r-.fuh-._p ! I|I ' r'1
[LIL L L S T RN f i
T L e | P w73 T A
’ Wl . e |._.-"a""r'i"-.-"ﬂqrf"u" 1 HJ "-.«4'!,.!.-:-,." "l"-,l.,-" '»"l.-‘"n,..ldl-r"l.-p. 'l;"'..-'n,r'r"q'rI |

141 kHz

25 O

25 B :Hz #/BH 3 kHz 3H1 pts)
File Operation Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£t

T Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

\ el A et JI'H'I"H'l A sudh L
o, | [ 1 A Lk % N
e T e u.-.-.',,-,‘nﬂ e gt Wq'ﬂ". AP 4
i R PR EWPE e i
T L.n’-'n,++j' L

)
Y

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.6 Channel Bandwidth = 20 MHz
2.2.6.1 Channel=B

2.2.6.1.1 16QAM/1RBs /RB #0

# Agilent R T |Freg/Channel

#Atten 36 dB Ry Center Freq

79.5080000 kHz

Start Freq
900080000 kHz

Stop Freq
150.000008 kHz

CF Step
14.1000808 kHz
Huto Man

Freq Offset
0.666EEEEE Hz

Signal Track
ndl] l-l'l.f-'{ 'rl*r-l*"‘1,i.__I,-|"|Ir+.’-}.."'.~v"'l.-._ On w

f
--.I |'HI|."-|".,|U1 fld -n'p'" 10, ) |l'~ e "‘H# |l-'w il A ey ho,
pu i

iH 1 kHz #\/BW 3 kHz weep 13
File Dperatlun Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

£,

N Signal Track
ET LIf Ilhh'hr L *'Mll rv-H'-J‘.I b ﬁwﬂhhﬁ'"ﬂ*rjr, ‘,-'u'n,',mh ."Il.-.:"lf'i".,u”r‘ ‘I+'|’*'-‘P-' 1"“'-"-'*1"‘1-"!-“"-' . -'.'.,'I"T'i“ {"ii' H”" Hil, ‘l’ {".. P JIH'HH‘"“'.” i-"" J,"Ihﬂ.li "III..,I.IIL.I*_ |:| n D 'F 1:
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

ik Huto Man
| e Il e i, o8 e
Y wiihy

- J Lr R ‘r'*"'-'r'h.l-'r g ..,J,-—ﬁ'p"lm# H'"""l'-"""'i"'f'lrJ‘..h"_;'i.NA"'"""l*-"'l"“""'llr"l"" ;

| atehn] M e

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.6.2 Channel =

2.2.6.2.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

Aeren 36 AR e  Center Freq
#Atten 36 dB 79.5080080 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

Son Signal Track
L L n.l'-.l-|||,l|11 A, []n w

tnfig -|I|.r||'|.h._‘_¢'.-".1' "F..I

a5 B z #/BH 3 kHz i1 pts)
File Uperatlun Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
15.6756666 MHz

#Atten 36 dB

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

o1
£if): ¢

S Signal Track
h‘.l ol 1 - b N

F Tun i i "Jfr"l""'." il 'li'-l#"“hhf‘r-ﬂl“' h 'nH'"'"'"r"l.i"“lnl-'\l-'u"-"‘r"ﬂr#d Frl'|'|l-'p'\""'1'ﬁ'li'l'\ﬂ'll"f-'lr'lﬂll"'r'rn” "4|||' ""“1'.*1'J"T"'l"r"j-"‘*T‘i"-*""l"ﬁ"'h'-'!r iy I Off
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700000 GHz
Huto Man

f . dii ; !
) r-"r.r'ﬂu"l,ﬂ'r'*n-"" e J'-.--'L*rhu'[. At
‘,1"""4.!»-';"" bty ol rprﬂ'""""”‘I'“"\"“‘-.'.-'1'1-..-..*-'-.l.l.;"'.I"l"-‘u"{'j‘r""I"""“-' e
" WITTLIE

Freq Offset
0.666EEEEE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

2.2.6.3 Channel=T

2.2.6.3.1 16QAM/1RBs /RB #0
% Agilent R T |Freq/Channel

Arten 36 dR M Center Freq
#Atten 36 dB : 79.5000800 kHz

Start Freq
9.00000088 kHz

Stop Freq
156.0608608 kHz

CF Step
14.1086808 kHz
Auto Man

Freq Offset
0.66666666 Hz

'’N Signal Track
) I.IL'n.,.rL,,_ M el J'I. W I|'u-| I' []n w

) = b
(= o L SR T — . I ; i
I L l' b 'I ) I p'L.l '|_,| LI J'."I.J II‘,-I‘r .ua' |~I._q'_|-l' ""L,""'J'-H"'-"Lu" I""q' I 'I1}"r"""'iII1‘1,:"'\""'I1'I_l""r' f II,I"F'h-._: '..,II Il'p'

141 kHz

a5 B z #/BH 3 kHz i1 pts)
File Uperatlun Status. C:PICTURE.GIF file saved
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq

#Atten 36 dB 15 8750608 Mi=

Start Freq
D Coupled SRR A

Stop Freq
30.0000008 MHz

CF Step
2.98500000 MHz
Huto Man

Freq Offset
0.666EEEEE Hz

e 1
£(F): ¢

., .-- A L' A
I:_T |:] n ﬁ S H-MJN"|'|'L-'l-,u1I.\‘.’W,J.#H\-‘\Uh-h},r,tq‘f LT ks, ‘-I,-.L \\lf"ml*llf'"-‘,ﬂ"u'-'llﬁ' ae i 1"“'“,-.-I|F|-ff-.|r"lf' ."'-"Hlll'l'."l"“r ad d'll.'H|||| ot Mt D f I:I 1: 1:

Signal Track
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

# Agilent R T |Freg/Channel

Center Freq
10.6156666 GHz

#Atten 36 dB

Start Freq
30000606066 MHz

Stop Freq
200000008 GHz

CF Step
1.99700008 GHz

Huto Man
™ a e —

" L (LTI +"n'l'r-'n “ 'Jhla‘t-,h-“ﬂﬁ,l}n'u'*"‘l

Jmﬂ"'l"'ll" L My i A ““"u"“rb‘lm“-.,_.,._,.J..|,rlJ,.',.-"r.l“'hl.,-.l,.-"r'-,.1'l-"y,] .

P LN .

ol Freq Offset

9.AA0RRREE Hz

£
. Signal Track
;T?n i Off

#Res BH 1 MHz WWEH 3 MHz
File Operation Status. C:PICTURE.GIF file saved

Sweep 49
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‘ ! FCC Test Report of B890-66 N
é @ FCC ID:QISB890 e
Huawel |IC: 6369A-B890 NS e

Appendix F

Radiated spurious emission

According to FCC Part 2.1053& Part 27.53(h) & RSS-
139
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\‘” FCC Test Report of B890-66 e
% rFccip:QIsB890 ;
HUAWE IC: 6369A-B890 W e

Note: 1. Simultaneous transmission was investigated and no new emissions were found.
2. RBW = 1MHz, VBW > 3 x RBW.

WCDMA Band IV
(9KHz~30MHz)

Level in dBm
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo e
HuAwel  IC: 6369A-B890 TN e

(30MHz~3GHz)

30T
201+ Level in dBm

101

A
o
F————+

30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

Report No: Confidential Information of Huawei. Page3, Total25
SYBH(Z-RF)004092012-2002 No Distribution without Written Permission



&u FCC Test Report of B890-66 W,
"%  rccip:qisssgo e
HuAwel  IC: 6369A-B890 TN e

(3GHz~18GHz)

T LevelindBm
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo e
HuAwel  IC: 6369A-B890 TN e

(18GHz-26.5GHz)

or Level in dBm
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo facwrA
HuAwel  IC: 6369A-B890 TN e

HSDPA Band IV
(9KHz~30MHz)

Level in dBm
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo e
HuAwel  IC: 6369A-B890 TN e

(30MHz~3GHz)
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&u FCC Test Report of B890-66 W,
"%  rccip:qisssgo e
HuAwel  IC: 6369A-B890 TN e

(3GHz~18GHz)
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo e
HuAwel  IC: 6369A-B890 TN e

(18GHz-26.5GHz)

T Level in dBm
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo facwrA
HuAwel  IC: 6369A-B890 TN e

HSUPA Band IV
(9KHz~30MHz)

Level in dBm
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo e
HuAwel  IC: 6369A-B890 TN e

(30MHz~3GHz)
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&u FCC Test Report of B890-66 W,
"%  rccip:qisssgo e
HuAwel  IC: 6369A-B890 TN e

(3GHz~18GHz)
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&u FCC Test Report of B890-66 S,
"%  rccip:qisssgo e
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Appendix G

Frequency Stability
According to FCC Part 2.1055 & Part 27.54 & RSS-139
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Frequency Error vs. Temperature:

Freq. vs. Freq. vs. _—
Test RF Volt. Temp. Freq. ra?ed 20q°C Limit Verdict
Mode Ch. Error [HZ] [ppm]
[ppm] [ppm]
-30 °C -24 -0.01385 +2.5 Pass
-20 °C 23 0.01328 +2.5 Pass
-10 °C 19 0.01097 +2.5 Pass
0°C 24 0.01385 +2.5 Pass
™ 1 M VN 10 °C -18 -0.01039 +2.5 Pass
20 °C 7 0.00404 +2.5 Pass
30 °C -12 -0.00693 +2.5 Pass
40 °C -18 -0.01039 +2.5 Pass
50 °C -16 -0.00924 +2.5 Pass
-30 °C -14 -0.00808 +2.5 Pass
-20 °C 25 0.01443 +2.5 Pass
-10 °C 22 0.01270 +2.5 Pass
0°C -25 -0.01443 +2.5 Pass
TMlslgl'A' M VN 10 °C -8 -0.00462 +2.5 Pass
20 °C 14 0.00808 +2.5 Pass
30 °C 13 0.00750 +2.5 Pass
40 °C -7 -0.00404 +2.5 Pass
50 °C 27 0.01558 +2.5 Pass
-30 °C -20 -0.01154 +2.5 Pass
-20 °C -12 -0.00693 +2.5 Pass
-10 °C 27 0.01558 +2.5 Pass
0°C 8 0.00462 +2.5 Pass
TM4@M) | M VN 10 °C 28 0.01616 +25 | Pass
20 °C -7 -0.00404 +2.5 Pass
30 °C -12 -0.00693 +2.5 Pass
40 °C -10 -0.00577 +2.5 Pass
50 °C -11 -0.00635 +2.5 Pass
-30 °C 20 0.01154 +2.5 Pass
-20 °C 24 0.01385 +2.5 Pass
-10 °C -16 -0.00924 +2.5 Pass
0°C -17 -0.00981 +2.5 Pass
TM4(5M) M VN 10 °C 23 0.01328 +2.5 Pass
20 °C 19 0.01097 +2.5 Pass
30 °C 21 0.01212 +2.5 Pass
40 °C -25 -0.01443 +2.5 Pass
50 °C -16 -0.00924 +2.5 Pass
TM4(10 M VN -30 °C -22 -0.01270 +2.5 Pass
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TESTING

M) -20 °C -16 -0.00924 +2.5 Pass
-10 °C -18 -0.01039 +2.5 Pass
0°C 20 0.01154 +2.5 Pass
10 °C 13 0.00750 +2.5 Pass
20 °C 26 0.01501 +2.5 Pass
30 °C 10 0.00577 +2.5 Pass
40 °C -9 -0.00519 +2.5 Pass
50 °C 24 0.01385 +2.5 Pass
-30 °C -7 -0.00404 +2.5 Pass
-20 °C 21 0.01212 +2.5 Pass
-10 °C 19 0.01097 +2.5 Pass
0°C -22 -0.01270 +2.5 Pass
TMJ)(ls VN 10 °C -9 -0.00519 +2.5 Pass
20 °C 10 0.00577 +2.5 Pass
30°C 8 0.00462 +2.5 Pass
40 °C 10 0.00577 +2.5 Pass
50 °C -19 -0.01097 +2.5 Pass
-30 °C -14 -0.00808 +2.5 Pass
-20 °C -24 -0.01385 +2.5 Pass
-10 °C 19 0.01097 +2.5 Pass
0°C 25 0.01443 +2.5 Pass
TMI\;')(ZO VN 10 °C 10 0.00577 +2.5 Pass
20 °C 22 0.01270 +2.5 Pass
30°C 25 0.01443 +2.5 Pass
40 °C -15 -0.00866 +2.5 Pass
50 °C -21 -0.01212 --- 2.5 Pass
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Frequency Error vs. Voltage:

Freq. Freq. vs. Freq. vs. .
l\-/lrggfe g': Temp. Volt. Error rated 20 °C [IF_)IS:TI:] Verdict
' [Hz] [ppm] [ppm]
VL -15 -0.00866 --- 2.5 Pass
™1 M 20 °C VN -15 -0.00866 --- 2.5 Pass
VH 15 0.00866 --- 2.5 Pass
VL 14 0.00808 --- 2.5 Pass
TMsI()lA M 20 °C VN 9 0.00519 --- 2.5 Pass
VH 15 0.00866 2.5 Pass
VL -23 -0.01328 --- 2.5 Pass
TM4(BM) | M | 20°C VN -15 -0.00866 +25 | Pass
VH -19 -0.01097 --- 2.5 Pass
VL -11 -0.00635 . 2.5 Pass
TM4(5M) M 20 °C VN 11 0.00635 --- 2.5 Pass
VH 17 0.00981 . +2.5 Pass
VL -12 -0.00693 --- 2.5 Pass
TMI\‘A‘)(lo M | 20°c VN 14 0.00808 25 | Pass
VH 23 0.01328 --- 2.5 Pass
TM4(15 M 20 °C VL -24 -0.01385 . +2.5 Pass
M) VN 16 0.00924 --- 2.5 Pass
VH -13 -0.00750 . 2.5 Pass
TM4(20 M 20 °C VL -11 -0.00635 --- 2.5 Pass
M) VN -16 -0.00924 --- 2.5 Pass
VH -12 -0.00693 --- 2.5 Pass
The END
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Appendix H

Receiver Spurious Emissions

According to RSS-139
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This test was carried out in all the test modes, Here only the worst test result was shown.

30MHz-1GHz
Level [dBuV/m]
80
70
60
50
40 |
X <l M
30 | N X ‘ I Iy N ‘M_wm\a«ww‘1“5""'““‘%MW'"‘W‘"\
10
0 30M 50M 70M 100M 200M  300M 500M 700M 1G
Frequency [Hz]
MEASUREMENT RESULT: QP Detector
Frequency | Level | Transd Limit Margin | Height | Azimuth Polarisation
MHz | dBuV/m dB dBuVv/m dB cm deg
32.640000 | 35.80 14.7 40.0 4.2 100.0 359.00 VERTICAL
37.500000 | 32.50 15.2 40.0 7.5 114.0 341.00 VERTICAL
69.120000 | 26.60 11.1 40.0 134 136.0 85.00 VERTICAL
101.880000 | 28.00 13.4 43.5 15.5 109.0 263.00 VERTICAL
155.640000 | 31.90 10.0 43.5 11.6 100.0 84.00 VERTICAL
206.220000 | 26.30 12.4 43.5 17.2 163.0 326.00 HORIZONTAL
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1GHz-18GHz
Level [dBuV/m]
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OlG 2G 3G 4G 5G 6G 8G 10G 18G
Frequency [Hz]
MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth Polarisation
MHz dBuV/m dB dBuVv/m dB cm deg
4923.800000 42.80 -2.5 74.0 31.2 100.0 46.00 VERTICAL
7500.300000 48.00 3.7 74.0 26.0 100.0 | 318.00 | HORIZONTAL
17992.400000 | 52.00 19.4 74.0 22.0 100.0 | 280.00 | HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth Polarisation
MHz dBuV/m dB dBuV/m dB cm deg
4923.800000 31.20 -2.5 54.0 22.8 100.0 24.00 VERTICAL
7500.300000 43.60 3.7 54.0 104 100.0 | 316.00 | HORIZONTAL
17993.500000 | 38.20 19.4 54.0 15.8 100.0 | 216.00 VERTICAL
The END
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